SPORTON LAB.

FCC RF Test Report

Report No. : FG761702-01B

LTE Band 41/ 5MHz / 16QAM

Lowest Band Edge / 1RB

Highest Band Edge / 1 RB

‘EB;]

Ref Level 2dBm Offset 7.72 dB
SGL Count 100/100

@1 AvgPwr

Mode Autc Sweep

Limit ¢heck
20 diime HEHE L —
10 dBm | ‘
o dbr J‘ ]
-10 dam i \
o1 Aam e
SPURIGUS. LINE_AB J \

-30 dBm

Sp *

()

Ref Level 27,72 deém
SGL Count 100/100

Offset 7.72 dg Mode auto Sweep

-40 dem 1
= LV
50 dem
M -60 dBm
<60 dBm
-70 dBm:
-70 dBm Start 2.685 GHz 10005 pts Stop 2.715 GHz
Elelr.l 2.475 GHz 8004 pts Stop 2.501 GHz Spurious Teel
| Spurious Emissions - | Range Low Range U RBW Fraquenc: | Powerabs | ALimit
__Rangelow | Rangeup | RBW |___Froquency | powerabs | atimit | B5 Giiz 2,680 GHz | 100.000 kiz 2.68966 GHz 20,25 dBrm -0.71.d8
2,475 GHZ | : 1.000 MHz | 4 =48.10'dém | | 2,601 GHz 100.000 kHz -17.80 dBm
2.490 GHz 1.000 MHz -33.52 dém 2,685 GHz | 1,000 MHz | -30.70 dBm |
2.435.GH2 STLOBD kHz 3 2,695 GHz 2.696 GHz | 1,000 MHz 2.69508 GHz -46.24 dBm |
2.496 GHz 100.000 kHz G 2,698 GHz 2,715 GHz 1,000 MHz 2.60624 GHz -47.28 dam -22.24 dB

T

Date 29.JUN 2017 22:19:43

. i

L1 —

Date: 28 JUN 2017 22.27:54

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

" 3
Reflevel 27.72 dém Offset 7.72 di Mode Auto Sweep

SGL Count 100/100

@1 AvgPwr

Limit ¢heck

=}
a
&
3

()

Ref Level 27,72 d&m
SGL Count 100/100

Offsat 7.72 dg Mode auto Sweep

|
10 dBm ——w
-20 dBm

=71 dam T
: '
SPURICIIS. LINE_AB
-30 dem L
-30 daim L‘J Yot T
~40 dbm-
0 e PP ik ]
-5 dem e
S0t
-60 dBm
50 daim
-70 dBm:
-70 dBm Start 2.685 GHz 10005 pts Stop 2.715 GHz
Start 2.475 GHz 8004 pts Stop 2,501 GHz | ||e e e
| Spurious Emissions | Range Low RBW Frequency i Power Abs |
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit | Bt G 100.600 kHz 5.42 dBm
2,475 GHz : 1.000 Mz | G ~24.90 dém | -9.90 dB | 100,000 kHz -27.15 dBm
2.480 GHz 1,000 MMz -25.10 dém -12.10 d8 1,000 MHz | ~52 66 dBm
2.495 GHz 50.000 kHz 2 49800 G -31.93 dBm -18.93 dB 2 BOS GHz 1,000 MHz G504 GHz 3372 dBm
2.496 GHz 100.000 kHz 2.50002 5.78 dim 2.696 GHz 1.000 MHz 2.69623 GHz -36.68 dBm -11.86 dB
—

L B, O]

Date 29.JUN 2017 22:22:21

. i

Date: 28 JUN.2017 222316

Sporton International (KunShan) INC.
TEL : 86-0512-5790-0158

FAX : 86-0512-5790-0958

FCC ID : IHDT56WK1

Page Number 1 A427 of A599
Report Issued Date : Jul. 31, 2017
Report Version : Rev. 01

Report Template No.: BU5-FGLTE Version 1.6



SPORTON LAB.

FCC RF Test Report

Report No. : FG761702-01B

LTE Band 41

[/ 10MHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

()

Spectrum # | \ﬂ.j:"J Sp #
Ref Level 2 dBm  Offset 7.72 dB Mode Aute Sweep Ref Level 2772 dém  Offset 7.72 dg Mode auto Swesp
SGL Count 100/100 56l oot 100t
@71 AvaPwr
Limit heck PASE
20 dime S -
10 dém
0 dBr
-10'd8m |__|
301 A [
SPLRICUS LINE ABS
-30 dam
-40 dem
T ———————_
50 dom—
<60 dBm ‘
-70 dBm—
70 dBm Start 2.68 GHz 10005 pts Stop 2.715 GHz
Slart 2.475 GHz 8004 pts Stap 2.506 GHz | || imee
| Spurious Emissions | Range Low Range U RBW Fraquenc: | Ppowerabs | Alimit |
Rangelow | Rangeup | RBW | Fraguency | Powerabs |  atimit I g 2.680 GHz 100.000 kHz o -a.04 d&
2,475 GHz | : 1.000 Mz | 2 —47.58 dim | 2.58 d& | 200,000 kHz
2.480 GHz 1,000 MMz -34.78 dém -21.78 d8 ; 1,000 MHz |
2.495 GHz 100.000 kHz -28.46 dBm -15.46 dB 2 BOS GHz 2700 GHz | 1000 Mz 5 AO508 GHe
2.496 GHz 100.000 kHz 96 5! 20.62 dim -9.38 d8 2.700 GHz 2.715 GHz 1.000 MHz 2.70050 GHz
U ] VHITITT ea . il
Date: 29.JUN 2017 22:30:36 Date: 28.4UN.2017 2239.41
Lowest Band Edge / Full RB Highest Band Edge / Full RB
= o
Spectrum # =)= ¥
RefLevel 27.72 dBm Offset 7.72 dB Mode Aute Sweep Ref Level 27,72 dém Offset 7.72 dg Mode Auto Swesp
SGL Count 100/100 SGL Count 100/100
@71 AvaPwr
Limit fheck
20 dime e S ot
10 dBm 10 dBm
o8 i st L B Y . 1V Y o Bm = t}
dér ‘
I il |
10 dBm
-10'dBm " \ |7‘|
e , \ ):u dBm T ‘
SPLIRIOIUS. LINE ABS )
30 dg 'J hl . \ h".'_"!
XLEEm A
~40 dbm-
N' S
40 dém = e P oty
-5 dem g
Sl
-60 dBm
50 daim
-70 dBm
70 dim Start 2.68 GHz 10005 pts Stop 2.715 GHz
Start 2.475 GHz 8004 pts Stop 2,506 GHz | ||e it Emiset
| Spurious Emissions | Range Low Range Up RBW Fraguency i |
Rangelow |  Range Up RBW | Frequency | Powerabs | ALimit | B0 Ghz 2.690 GHz 100.600 kHz
2,475 GHz 1.000 Mz | 2.49027 GHz =31.50 dim | =6.50 dB | 2 | 2n0.0oo kHz
2.480 GHz 1,000 MMz 2.40487 GHz -25.47 dém -12.47 dB 3 1,000 MHz | -13.24 db
2.495 GHz 100.000 kHz 2 49536 GHz -32.65 dBm -19.65 dB 2 BOS GHz 2700 GHz | 1000 Mz 5 AO508 GHe Z15.33d8
2.496 GHz 100.000 kHz 2.49744 GHz | 4.C1 dim -25.99 d8 2.700 GHz 2.715 GHz 1.000 MHz 2.70003 GHz -36.40 dBm | -11.40 dB
—

T

J [T ]

U

Date 29 JUN 2017 2234145

i T

Date: 28 JUN.2017 22:35:39

Sporton International (KunShan) INC.
TEL : 86-0512-5790-0158

FAX : 86-0512-5790-0958

FCC ID : IHDT56WK1

Page Number 1 A428 of A599
Report Issued Date : Jul. 31, 2017
Report Version : Rev. 01

Report Template No.: BU5-FGLTE Version 1.6



SPORTON LAB.

FCC RF Test Report

Report No. : FG761702-01B

LTE Band 41/ 10MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

()

Spectrum  # ‘u?] Sp "
Ref Level 2 dBm  Offset 7.72 dB Mode Aute Sweep Ref Level 2772 dém  Offset 7.72 dg Mode auto Swesp
SGL Count 100/100 56l oot 100t
@1 AvgPwr (@1 avgPwr
Limit $heck SPURIRIECS PARE
20 dRim RIGH AT 20 dbine
N
10 dBm ]J 10 dBm
5 dbi J 0 dem
10 dBm
-10 dam [ E—
[ :
561 At LI 20 dert T
SPLRICIUS. LINE_2B J \
-30 dBm \
40 dém 4 L
L ‘ n N P
=50 dam— — 1
g \ o0 fEm
<60 dBm ‘
‘ -70 dBm—
70 dBm I Start 2.68 GHz 10005 pts Stop 2.715 GHz
Start 2.475 GHz 8004 pts Stop 2.506 GHz Spurious Teel
| Spurious Emissions . | Range Low Range U RBW Fraquenc: | Powerabs | Alimit |
__Rangelow | Rangeup | RBW |___Froquency | powerabs | atimit | o 2,690 GHz 100,000 kiz 2.68938 GHz 20,35 dBrm ~0.65 dB
2,475 GHZ | : 1.000 MHz | : 3 GHz | 34db || 200.000 kHz -23.10 dBm -13.10 dB
2.450 Ghz 1.000 MHz -2 d8 ;i | 1,000 MHz Hz -35.51 dim -25.51 d8
2.435.GH2 ALIROGD kHz -15.55 dA 2.695 GHr 2,700 GHz 1,000 MHz 2.60506 GHz -46.68 dBm | -33.68 dB
2.496 GHz 100.000 kHz ~10:45 48 2,700 GHz 2,715 GHz 1,000 MHz 2.70012 GHz -49.68 dam -24.6d dB

T

Date 29.JUN 2017 22:31:44

[ )il (T

Date: 28 JUN 2017 22:38:37

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

— o
Spectrum # (=) s (¥
RefLevel 27.72 dBm Offset 7.72 dB Mode Aute Sweep Ref Level 27,72 dém Offset 7.72 dg Mode Auto Swesp
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr 1 AvgPwr
Limit fheck PURIRECH
20 dime st i 20 dbiree- i
10 dBm 10 dBm
4 36 { P /" .....u..l fil e ¥ 1'11
10 dBm
-10'dBm 4 1 |7‘|
201 daim , | 20 dem ‘\L 1
SPLIRIOIUS. LINE A8 Ml
30 dem " J \ |30 dBm ey o ™™
—t 1
._-#M u 40 dem
40 dém e s S Y
e 50 dBm
-60 dBm
50 dam
-70 dBm
70 dim Start 2.68 GHz 10005 pts Stop 2.715 GHz
Start 2.475 GHz 8004 pts Stop 2,506 GHz | ||e it Emiset
| Spurious Emissions | Range Low Range Up RBW Fraquency | PowerAbs | Alimit |
__Rangelow | Rangeup | RBW | Fraquency | Powerabs | Atimit | B0 GHz 2.600 GHz | 100.000 kHz 2.68706 GHz 3,61 dbm 19 d8
2,475 GHz ] 1.000 MHz | 2.49043 GHz =31.86 dBm | 6,86 dB || 2 200.000 kHz 69003 GHz £ dBm -18.63 dB
2.480 GHz 1,000 MMz 2.40437 GHz -27.17 dém -14.17 dB 5 1,000 MHz | 59114 GHz -24.07 cBm | -14.07 d&
2.495 GHz 100.000 kHz 2 49800 GHz -34.97 dBm 2 595 GHz 3700 GHz | 1,000 MHz 3 60506 GHz 27 82 dBm Z14.82°d8
2.496 GHz 100.000 kHz 249584 GHz | 3 B 2,700 GHz 2,715 GHz 1,000 MHz 2.70021 GHz -37.43 dam -12.43 dB
—
U B (LU I il T ——

Date 29 JUN 2017 22:34.07

Date: 28 JUN.2017 22:36.03

Sporton International (KunShan) INC.
TEL : 86-0512-5790-0158
FAX : 86-0512-5790-0958

FCCID:IH

DT56WK1

Page Number 1 A429 of A599
Report Issued Date : Jul. 31, 2017
Report Version : Rev. 01

Report Template No.: BU5-FGLTE Version 1.6




SPORTON LAB.

FCC RF Test Report

Report No. : FG761702-

01B

LTE Band 41/ 15MHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

e o
Spectrum % \':E'J Sp * |
Ref Level 2 dBm  Offset 7.72 dB Mode Aute Sweep Ref Level 2772 dém  Offset 7.72 dg Mode auto Swesp
SGL Count 100/100 56l oot 100t
@1 AvgPwr @1 svgPuc
Limit fheck ‘ PURIIECH PABE
20 daim st i 1 20 dbirre S .
I l
10 dBm ‘ } 10 €Bm “
0 dBr ‘ \ 0 dem l l
-10'd8m ‘ 10 dBin ‘: \ ‘
501 Atim, I \ 20 dBm ' I
SELRICIUS. LINE 28BS { I.
-30 dem
-30 daim J ‘
dBm
40 drm —-—j ﬂ f
A
e T U oa rl -$b dem it
-50.d8n ol il I ) Al | ——
s iy PIN|[ -
<60 dBm
-70 dBm:
-70 dBm Start 2.675 GHz 10005 pts Stop 2.715 GHz
Start 2,475 Ghiz 8004 pts stap 2511 GHz | ||eimer o
| Spurious Emissions - | Range Low Range Up RBW Fraquency |  PowerAbs | ALimit
__Rangelow | Rangeup | RBW |___Froquency | powerabs | atimit | 75 Gz 2.690 GHz | 100.000 kHz 2.68516 GHz 20,77 dBrm —0,23d8
2,475 GHz | : 1.000 MHz | 2,490 2 =45.86 dBm | 6db | 9 300.000 kHz | 000 GHz -24.73 dBm | -14.73 d8
2.480 GHz 1.000 MHz H ;i ; Hz -37.28 dBm -27.38 d&
2,495 GHz 150.000 kHz 4 z GHz 2,705 GHz 1,000 MHz 2.69590 GHz -45.70 dBm | -32,70 dB.
2.496 GHz 100.000 kHz 2 2,705 GHz 2,715 GHz 1,000 MHz 2.70523 GHz -50.89 dam -25.89 dB

JU B

Date 29.JUN 2017 22:40:43

i

L1 —

Date: 28 JUN 2017 2251:36

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

[ G
Spectrum ¥ (=]|[ & |
RefLevel 27.72 dBm  Offsat 7.72 dB Mode Aute Sweep Ref Level 27,72 dém  Offset 7.72 dg Mode Auto Swesp
SGL Caunt 100/100 SEL Count 100/100
@1 AvgPwr 71 AVQPW(
Limit ¢heck TPURIRECH
20 diime RIEHE = 20 dbfre S
10 dBm 10 dlBm
o dBr " bt - \ bt \
-10 dam A e ‘ ‘
|
o0 dam \\ 0 dBm k |
SPLURIOUS, LINE AB S
h L MFBD dBm o
-30 dam L i
[ -
— ’,-w--....-u-q-—'" ”"‘ ~40 dBm: ]
J L o
il 50 dem
-60 dBm
-70 dBm:
Y Start 2.675 GHz 10005 pts Stop 2.715 GHz
475 GHz 8004 pts Stop 2.511 6Hz | ||5Eeneree e
Spurious Emissions | Range Low Range Up RBW. Fraquency | PowerAbs | Alimit |
Rangelow | RangeUp | REBW | Fraquency | Powerabs | ALimit | 75 GH: 690 Gl 100.000 kHz 2.88227 ¢ 2.79 dBm -27,21 d8
2,475 GHz 1.000 MHz | 249028 GHz =31.56 dim | B | 300.000 kHz 27.80 dBm -17.80 dB
2,480 GHz 1,000 MHz 2.49462 GHz -27.28 dBm 1,000 MHz | 10.cBm | ~14.10 d8
2.495 GHz 150.000 kHz 248558 G -33.56 dBm 2 1,000 MHz 9511 GHE ~27 26 dBm 14.26 dB
2.496 GHz 100.000 kHz 2.50717 GHz | B 7 2.705 GHz 1.000 MHz 2.70535 GHz -37.62 dBm |
—

JL )

Date 29 JUN 2017 22.45:44

ARRRRRED wa [ T

Date: 28 JUN.2017 224605

Sporton International (KunShan) INC.
TEL : 86-0512-5790-0158

FAX : 86-0512-5790-0958

FCC ID : IHDT56WK1

Page Number 1 A430 of A599
Report Issued Date : Jul. 31, 2017
Report Version : Rev. 01

Report Template No.: BU5-FGLTE Version 1.6



SPORTON LAB.

FCC RF Test Report

Report No. : FG761702-01B

LTE Band 41/ 15MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

‘EB;]

Ref Level 2 diém Offset 7.72 dB

SGL Count 100/100

Mode Autc Sweep

Sp *

()

Ref Level 27,72 deém
SGL Count 100/100

Offset 7.72 dg

Mode auto Sweep

@1 AvgPur @1 fvgPwe
Limit ¢heck ‘ TPURIRIEC PABs
20 diine s e T 20 dbirre vt =
[ I
10 dBm ‘ | 10 dBm r'
|
0 der ‘ } 0 dem “
16 dém ‘ t 10 dBin i ‘
!
o6 Aam \ -20 dBm: |
SPURIOS, LINE_ABS. f \ ! H{
-30 dem
-30 dBm ¥ r
|
|, dBm
40 dam ﬂ
M’A w‘\ ﬁ ﬂ 0 dRm f ,n!\ » e
50 dem . iR
L 1 W
. v 50 e
50 dem
-70 dBm
70 dBm Start 2.675 GHz 10005 pts Stop 2.715 GHz
Start 2.475 GHz 8004 pts Stop 2.511 GHz Spurious Teel
Ppurious Emissinns — [ Range Low Range Up RBW Fraquency |  PowerAbs | Alimit
Rangelow | Rangeup | REW | Frequency | Powerabs |  atimit | 75 GHz 2.690 GHz | 100.000 kHz 2.68316 GHz 20,04 dém -2.96 dB
2475 GHz | : 1.008 MHz | 2480 -46.52 dbm | -21.52 db | 300,000 kHz | “24.49 dim | 1449 dB
2.480 GHz 1.000 MHz -39.10 dém -26.10 db : ~35 54 oBm Er ey
2.495 GHz 150.000 kHz -28,.48 dBm -15.48 dB 3 GHE 2,705 GHz 1,000 MHz 2.60570 GHz -46.04 dBm | -23.04 dB.
2430 G J00.000 kiz 10:34 48 2.705 GHz 2,715 GHz 1.000 MHz 2.70818 GHz -50.86 dBm -25.86 dB

T

Date 29.JUN 2017 22:41:30

. i

Date: 28 JUN 2017 2250113

L1 —

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

i o=
Spectrum # [=|| |
Ref Level 27.72 dém  Offset 7.72 di& Mode Autc Sweep Ref Level 27,72 dém  Offset 7.72 dg Mode auto Swesp
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr 71 AVQPW(
Limit ¢heck TPURIRECH
20 diime HEHE AT 20 dBtrre e
10 dBm 10 dBm
pron sy
o dBr l > Afisrcanily '"’"l 0 e - 1‘
-10 dam '+° 8
a1 Adam -l,:u dBm + i
SELRICIUS LINE 2BS. 1' | m
-30 dam me—e 1 f“ dBrm Hﬁi S
MW b{ l"l 40 dBm
-40 dem - S
uu-"w -0 dBm
-60 dBm
50 dam
-70 dBm:
70 dBm Start 2.675 GHz 10005 pts Stop 2.715 GHz
Elar.t 2.475 GHz 8004 pts Stop 2.511 GHz Spurious Teel
Spurious Emissions Rarras Low Range U RBW Fraquenc _I Power Abs |
__Rangelow | Rangeup RBW | Fregquency |_powerabs | 75 GHz 2.690 GHz | 100.000 kHz 268526 GHz 2.07 dBm
2,475 GHz 1.000 MHz | z -32.38 dBm | 2 300.000 kHz -29.59 dBm
2,450 542 1,000 MHz -20.24 dém 2. 1,000 MHz | -25.81 dBm | 1581 d&
2:435.5H2 ASILEOD kit 23518 ¢ z 3, 1,000 MHz 9560 GHz -27 81 dBm -14.81 d&
2.496 GHz 100.000 kHz 1.83 dim 2,705 GHz 2,715 GHz 1,000 MHz 2.70536 GHz -39.67 dBm -14.67 dB
—

U

Date 29 JUN 2017 22.43:42

. i

Date: 28 JUN2017 2246.21

LT —

Sporton International (KunShan) INC.

TEL : 86-0512-5790-0158
FAX . 86-0512-5790-0958
FCC ID : IHDT56WK1

Page Number

1 A431 of A599

Report Issued Date : Jul. 31, 2017

Report Version

. Rev. 01

Report Template No.: BU5-FGLTE Version 1.6



SPORTON LAB.

FCC RF Test Report

Report No. : FG761702-01B

LTE Band 41/

20MHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

‘EB;]

. (%]

Ref Level 27,72 dem  Offset 7.72 dg Mode auto Swesp

Sp

Ref Level 2 dBm  Offset 7,72 db Mode Aute Sweep
SGL Count 100/100 56l oot 100t
@1 AvgPwr
Limit heck PABE |
20 daim S + i i HRE—HE - ..11
10 dBm i; |
0 der T LR l
A ! \ 10 dBm / \ |
301 A / \ 20 dBm \ |
SPLRICIUS. LINE_2B I ‘-l
/ -30 gém
-30 dam l ¥
i dBm + T
40 dam - { W
“ e ! I =
| | 3 & 1 MI"
Bm—r Y T | \ L,J
M&J \ 5 o'
50 dBm =
-70 dBm:
-70 dBm I Start 2.67 GHz 10005 pts Stop 2.715 GHz
Start 2,475 Ghiz 8004 pts Stap 2.516 GHz | || imer
| Spurious Emissions Range Low Range U RBW Fraquenc: | Ppowerabs | ALimit
__Rangelow | RBW | Frequency | __Powerabs | 2,600 Gz | 100.000 khz 2.68692 GHz 21.00 dbm -a.00 d&
2,475 GHz | 1.000 MHz 248013 Ghz 48,25 dbm | 500,000 khz 24,42 dBm “14.42 dB
2.450 GHz 1,000 MHz -40.83 dEm 1,000 MHz | -40.61 dBm | -30.61 d&
2.495 GHz 200.000 kHz -31.26 dBm 2 BOS GHz 1000 Mz 2 60787 Gz -46.47 dBm | Z353.47 db
2.496 GHz 100.000 kHz 2.710 GHz 2,715 GHz 1,000 MHz 2.71014 GHz -51.30 dBm -26.30 dB

T

Dater 29.JUN.2017 22:52:52

[ )il (T

Date: 28 JUN 2017 23.08:39

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

= o
Spectrum (=) & (%
RefLevel 27.72 dBm Offset 7.72 dB Mode Aute Sweep Ref Level 27,72 dém Offset 7.72 dg Mode Auto Swesp
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr 71 AVQPW(
Limit fheck PUEIIEC |
20 dime st i 20 dbiree- i
10 dBm 10 dBm
" ”
0 der r._w, - " e D pler 1
| £
-10 dam i e I |
0 dam } l -0 dBm \I |
SPURIONS LINE_ABS_ g T
= - J L 0 dBm LT e
T
.J-!M' LM’ ‘\ -40 gbm me .ﬁ
40 dBm—
-5 dem
-60 dBm
-5 dam
-70 dBm
70 dim Start 2.67 GHz 10005 pts Stop 2.715 GHz
Start 2,475 Griz 8004 pts Stop 2,516 6Hz | ||e e Fmiset
Spurious Emissions | Range Low RBW Power Abs
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit | 100.600 kHz 1.96 dbm
2,475 GHz 1.000 MHz | 2 =32.81 dém | ~7.81.dB 2.6 500.000 kHz -27.11 dBm
2.480 GHz 1,000 MMz -28.10 dém -15,10 d8 5 1,000 MHz | 35,07 cBm | 1507 dB
2.495 GHz 200.000 kHz -33.18 dBm 20,19 dB 5 GHz 3710 GHz | 1,000 MHz 9517 GHz 27 34 dBm Z14.34 dB
2.496 GHz 100.000 kHz 1 B 8.87 d8 2.710 GHz 2.715 GHz 1.000 MHz 2.71015 GHz -38.37 dBm | -13.37 dB
—

L B, O]

Date 29 JUN 2017 228510

. i T

Date: 28 JUN.2017 225526

Sporton International (KunShan) INC.
TEL : 86-0512-5790-0158

FAX : 86-0512-5790-0958

FCC ID : IHDT56WK1

Page Number 1 A432 of A599
Report Issued Date : Jul. 31, 2017
Report Version : Rev. 01

Report Template No.: BU5-FGLTE Version 1.6



SPORTON LAB.

FCC RF Test Report

Report No. : FG761702-01B

LTE Band 41/ 20MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

=== G
Spectrum % \':E'J Sp * |
Ref Level 2 dBm  Offset 7.72 dB Mode Aute Sweep Ref Level 2772 dém  Offset 7.72 dg Mode auto Swesp
SGL Count 100/100 56l oot 100t
@1 AvgPwr @1 AvgPwr
Limit ¢heck TPURIRIEC PARS |
20 dRine i + i 20 dbine S - W
10 dBm ‘l 10 dBm |
0 der fl ‘ LR l
G s 10 dBin f \ |
501 Atim, J{ \ 20 dBm |
] 4
~30 dBm
-30 dam ’, ¥
| dBm I T
T it
H | - dem i ul b b
| T T
¥ T J M
Y | i k......—
b )\ 60
-70 dBm
Start 2.67 GHz 10005 pts Stop 2.715 GHz
1ot 7,475 GHz 8004 pts Stop 2.516 GHz | ||5EEReree T
| Spurious Emissions | Range Low Fraguenc: Power Abs ALimit
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit | 7 19.69 dbm _10.11 dB.
2,475 GHZ | 3 1.000 MHz | 2 | =47.01 dBm | =22.01dB | -24.81 dBm -14.81 d8
2.290 GHz 1,000 MHz -a1.48 dém -28.48 B ; CHe a1.45 dBm | 3145 d8
2,455 GHz 200,000 kHz -32.13 dBm -19.13 d& 2 595 GHz 1,000 MHz 5.60772 GHz 46 81 dBm Z3351 d8
2.496 GHz 100.000 kHz ~10:15 8 2.710 GHz 2,715 GHz 1,000 MHz 2.71081 GHz -51.35 dBm -26.35 dB

T

Date 29.JUN 2017 22:63:37

. i

Date: 28 JUN 2017 23.08:.47

L1 —

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

( G
Spectrum [=|| |
Ref Level 27.72 dém  Offset 7.72 di& Mode Autc Sweep Ref Level 27,72 dém  Offset 7.72 dg Mode auto Swesp
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr 71 AVQPW(
Limit ¢heck TPURIRECH |
20 diime RIEHE = 20 dbfre S
10 dBm 10 dlBm
0 dr o i T 3 i, o ) e "‘\‘
-10 d8m | ‘ l |
| | |
SPURIOIS, LINE_ABS | \ h
{ s g,
-30 dam r ‘L ‘J- e
40 da h-'(
) dam
|
-50 dBm
-60 dBm
-70 dBm
Y Start 2.67 GHz 10005 pts Stop 2.715 GHz
| #tont 2475 iz 8004 pts Stop 2.516 GHz | ||5Eeneree
| Spuriaus Emissions Range Low Range Up RBW Fraquency |  Powerabs | Alimit |
Rangelow | Rangsup | RBW | Frequency | Powerabs | 70 GHz 2.690 GHz | 100.000 kHz 2.67674 GHz 0.65 dBm -29.35d8
2,475 GHz 1.000 MHz | Hz -33.60 dBm | 2,601 GHz 500.000 kHz | GHz -28.74 dBm | -18.74 dB
2.430. 52 Liou0 Mz =30,35:d5m 2 | 1,000 MHz Ghz -26.24 dBm -16.24 de
2,455 GHz 200,000 kHz -36.31 dBm . 5 Chz 3710 GHz 1,000 M4s 60530 GHe -27.42 dBm | “14.42 8
2.496 GHz 100.000 kHz 2.50851 GHz | 8.58 dam ~28.42 48 2.710 GHz 2,715 GHz 1,000 MHz 2.71058 GHz -40.74 dam -15.74 dB
—

L B, O]

Diate: 29.JUN 2017 22:54:56

. i

Date: 28 JUN.2017 2255:39

LT —

Sporton International (KunShan) INC.
TEL : 86-0512-5790-0158

FAX : 86-0512-5790-0958

FCC ID : IHDT56WK1

Page Number

1 A433 of A599

Report Issued Date : Jul. 31, 2017

Report Version : Rev. 01

Report Template No.: BU5-FGLTE Version 1.6



SPORTON LAB.

FCC RF Test Report

Report No. : FG761702-01B

LTE Band 41/ 5MHz / 64QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

(o o
Spectrum # \':E'J £l * |
RefLevel 27.72 dBm Offset 7.72 dB Mode Aute Sweep Ref Level 2772 dém  Offset 7.72 dg Mode auto Swesp
SGL Count 100/100 56l oot 100t
@1 AvgPwr (@1 avgPwr
Limit fheck - SPURIIECYS PARS
20 dime st i ﬂ 20 dbfre e
165 dilin ( \ 10 €Bm
0 der l 0 dam
-10'd8m ! l\ -10 dBin— ‘_|
561 At ] -20'dBr { \ I
SPLRICIUS. LINE 4B
t -30 dem
-30 daim j \ L
<40 dbm
40 dam f RS
§ o
A psu dBm#
50 dam L
g -60 deim
<60 dBm
-70 dBm
-70 dBm Start 2.685 GHz 10005 pts Stop 2.715 GHz
Slart 2.475 GHz 8004 pts stap 2.501 GHz | ||ermere e o
| Spurious Emissions | Range Low Range U Fraguenc: Power Abs ALimit
Rangelow | Rangeup | RBW | Fraguency | Powerabs |  atimit I 2.680 GHz 288270 GHz 19,50 dBm -10.10 dB
2,475 GHz | : 1.000 Mz | 249 —47.30 dm | -22.30dB | 2.69 0 -20.04 dBm -10.04 dB
2.480 GHz 1,000 MMz -33.14 dém -20.14 dB 5 5 50 1000 Mz | “34.14.dBm | 2414 dB
2.495 GHz 50.000 kHz -23.93 dBm -10,99 dB 2 BOS GHz 2,695 GHz 1000 Mz 2.60502 GHz -46.76 dBm | 23376 d8
2.496 GHz 100.000 kHz 19.41 dam ~10.55 48 2,698 GHz 2,715 GHz 1,000 MHz 2.69519 GHz -47.56 dim -22.56 dB

JU B

Date 29.JUN 2017 22:21:34

(11 -

L1 —

Date: 28 JUN 2017 22:28:33

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

JL )

Diate: 29.JUN 2017 22:21:57

o
Spectrum [%
ReflLevel 27.72 dBm Offset 7.72 dB Mode Aute Sweep Ref Level 27,72 dém  Offset 7.72 dg Mode auto Swesp
SGL Caunt 100/100 SGL Count 100/108
@1 AvgPwr @1 AvgPwe
Limit fheck - IPUEIEC PARE
20 diime HREEHS 14 Pt S >
10 dBm oy
0 dér |
10 dam T
am | [
SPLRICIUS, | j 1 “
-30 dB
-30 daim }‘ " Y
L‘ ~40 dbm-
40 dém Lt i A
MM 50 dem
-60 dBm
-70 dBm
-70 dBm Start 2.685 GHz 10005 pts Stop 2.715 GHz
[Stort 2.475 Gz 8004 pts Stop 2.501 GHz J)ghirious Emissi
|Spurious Emissions | Ran Power Abs | ALimit
Range Low REBW | Frequency |  Powerabs | ALimit | 7.00 dBm 23,
1.000 Mz | ~35.58 dim | -10.58dB | 2 o 87 dbm
2 1,000 MHz -25.14 dBm -12.14 dB El 1,000 MHz | ~35.05 dBm | 05 ¢
2.495 GHz 50.000 kHz -32.24 dBm -19.24 dB 2 60 GH | 1,000 MHz 5 60503 GHz -3 & dBm 19.55 dB
2.496 GHz 100.000 kHz 2.49977 GHz | 5.08 dim -23.92 d8 2.715 GHz 1.000 MHz 2.69630 GHz -36.64 dBm | -11.64 dB
—

Date: 28 JUN.2017 22.23:33

Sporton International (KunShan) INC.
TEL : 86-0512-5790-0158

FAX : 86-0512-5790-0958

FCC ID : IHDT56WK1

Page Number 1 A434 of A599
Report Issued Date : Jul. 31, 2017
Report Version : Rev. 01

Report Template No.: BU5-FGLTE Version 1.6



SPORTON LAB.

FCC RF Test Report

Report No. : FG761702-01B

LTE Band 41/ 10MHz / 64QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

Sp *

()

Ref Level 27,72 deém

Offset 7.72 dg Mode auto Sweep

Ref Level 2 diém Offset 7.72 dB Mode Autc Sweep
SGL Count 100/100 56l oot 100t
(@1 AvgPwr
Limit ¢heck
20 diime HEHE AT (
10 dBm ]
0 dBr }
-10 dam
I
501 Atim, 111
SPLIRICIUS, LINE_AB f \
-30 dam J‘ l
40 dam "
d L \ A I
-S5O dam Ml | ] ‘
<60 dBm
‘ -70 dBm:
-70 dBm T Start 2.68 GHz 10005 pts Stop 2.715 GHz
Start 2.475 GHz 8004 pts Stop 2.506 GHz Spurious Teel
| Spurious Emissions Range Low Range Up RBW Fraquency |  PowerAbs | ALimit
Rangelow | Rangeup | REW |___Frequency | powerabs | 2.690 GHz | 100.000 kHz 15.54 dim -10,06 dB
2,475 GHz | ] 1.000 MHz | Al ~48.66 dBm | 200.000 kHz -26.30 dBm -16.30 dB
2.490 GHz 1,000 MHz -37.78 dém ;i 1,000 MHz | -36.55 dBm | -24.55 d&
2.495 GHz 100.000 kHz =30.76.dBm 2.695 GHz 2,700 GHz | 1,000 MHz 2.69506 GHz -47.10 dBm -34.10 d8
2.496 GHz 100.000 kHz 19.48 dam 2,700 GHz 2,715 GHz 1,000 MHz 2.70018 GHz -49.93 dam -24.93 d
—
JU [LUTTTIT) I T )

Dater 29.JUN.2017 22:32:52

Date: 28 JUN 2017 223740

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

()

Spectrum (=]|[ &
RefLevel 27.72 dBm  Offsat 7.72 dB Mode Aute Sweep Ref Level 27,72 dém  Offset 7.72 dg Mode Auto Swesp
SGL Caunt 100/100 SEL Count 100/100
@1 AvgPwr 71 AVQPW(
Limit ¢heck TPURIRECH
20 dime st i 20 dbiree- i
10 dbm 10 dBm
0 der bttt ” ‘\ o ‘“‘""""“1
|
1D dBm
-10'dBm " \ |7‘|
30 , | 20 dBm ‘
SPLRICIUS. LINE_ABS. J 'l ‘
-30 dam — —/ 30 dBm i
40 dBm y
40 darm cope ] w il
il -50 dem ey
-60 dBm
-70 dBm:
) Start 2.68 GHz 10005 pts Stop 2.715 GHz
475 GHz 8004 pts Stop 2.506 6Hz | ||5EEnere e
|Spurious Emissions | Range Low RBW Frequenc: _I Power Abs |
Rangelow | RangeUp | REBW | Frequency | Powerabs |  atimit | 0 G 100,080 krz 2.68610 GHz 3,54 dBm
2,475 GHz 2 1.000 Mz | Hz =32.95 dim | ~7.85dB | 2 200.000 kHz 69000 GHz .35 dBm
2.430 GHz 1,000 MHz -27.95 dém El 1,000 MHz | 59143 GHz dBm | -13.62 d&
2.495 GHz 100.000 kHz -33.35 dém 2.695 GHr 2,700 GHz | 1,000 MHz 2.69500 GHz -27.41 dém -14.41 dB
2.496 GHz 100.000 kHz 3 2 2,700 GHz 2,715 GHz 1,000 MHz 2.70001 GHz -36.13 dam -11.13 dB
—

L B, O]

Date 29 JUN 2017 2233014

. i

LT —

Date: 28 JUN.2017 22:36.18

Sporton International (KunShan) INC.
TEL : 86-0512-5790-0158

FAX : 86-0512-5790-0958

FCC ID : IHDT56WK1

Page Number 1 A435 of A599
Report Issued Date : Jul. 31, 2017
Report Version : Rev. 01

Report Template No.: BU5-FGLTE Version 1.6



SPORTON LAB.

FCC RF Test Report

Report No. : FG761702-01B

LTE Band 41/ 15MHz / 64QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

‘EB;]

Ref Level 2 dBm
SGL Count 100/100

Offset 7.72 dB Mode Autc Sweep

@1 AvgPwr

Limit ¢heck

20 diime HEHE AT

e

261 Aam

SPLRICILS. L

-30 dBm

r
]
L

Sp *

()

Ref Level 27,72 deém
SGL Count 100/100

Offset 7.72 dg

Mode auto Sweep

A
g
—

=]
=
2

JU B

Date 29.JUN 2017 22:42:38

J dBm
40 drm fl ,ﬂ
S0 d 4‘\..—-—""*’ h\ ﬁ' . I‘l _% m f\‘wl‘ l..—.—v"’“’, P—
= apin: 1 T T !
<60 dBm
-70 dBm:
-70 dBm Start 2.675 GHz 10005 pts Stop 2.715 GHz
Start 2.475 GHz 8004 pts Stop 2.511 GHz Spurious Teel
| Spurious Emissions . | Range Low Range Up RBW Fraquency |  PowerAbs |
__Rangelow | Rangeup | RBW |___Froquency | powerabs | atimit | 75 Gz 2,680 GHz | 100.000 kiz 2.68516 GHz 20,14 dBrm
2,475 GHZ | : 1.000 MHz | 9 2 =46.71 dBm | 71dB | 7 300.000 kHz -27.22 dBm
2,450 GHz 1,000 MAz z E T 1,000 MHz | -40.46 dBm |
2.435.GH2 ASILOND kHz 244534 TiH7 F GHe 2,705 GHz 1,000 MHz 2.60578 GHz -46.33 dém |
2.496 GHz 100.000 kHz 248684 GHz 2,705 GHz 2,715 GHz 1,000 MHz 2.70812 GHz -51.07 dBm -26.07 dB

. i

Date: 28 JUN 2017 224916

L1 —

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

( G
Spectrum # [=|| |
Ref Level 27.72 dém  Offset 7.72 di& Mode Autc Sweep Ref Level 27,72 dém  Offset 7.72 dg Mode auto Swesp
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr 71 AVQPW(
Limit ¢heck TPURIRECH
20 dRine st i 20 ditre HE—#E
10 dBm 10 dlBm
0 ds - poe o T
Rl e -1‘—\I [
-10 d8m | rlc dBm ‘
561 Anm \ -§0 dBm T
SPURICIUS. LINE_ 2B \ ]‘
-30 dém M " fm dBm ‘1 ——
B el “{l ’l' 40 dBm "
40 dam — el =T
e -50 dBm
-60 dBm
-60 dBm
-70 dBm
70 dBm Start 2.675 GHz 10005 pts Stop 2.715 GHz
Hort 7475 Ghz 8004 pts Stop 2.511 6Hz | ||5Eeneree e
Spurious Emissions Rarras Low Range U RBW Fraquenc _I Power Abs |
Rangelow | Rangsup | RBW | Frequency | Powerabs | 75 GHz 2.690 GHz 100.000 kHz 2.68275 GHz 1.71 dBm
2,475 GHz 1.000 MHz | 2.48028 GHz -33.13 dém | 2 300.000 kHz & -29.43 dBm
2.490 GHz 1.000 MHz 240483 GHz -30.05 dém 5 1,000 MHz | T 555 dim | 157508
2,455 GHz 150.000 kHz 248600 GHz -34.54 dBm = S 1,000 M4s GE08 GHe 37 50 dBm 1450 d8
2.496 GHz 100.000 kHz 2.50624 GHz 1.86 dBm -28.14 B 2.705 GHz 2.715 GHz 1.000 MHz 2.70501 GHz -39.39 dBm | -14.39 dB
—

JL )

Date 29 JUN 2017 2243115

. i

Date: 28 JUN.2017 22.46.40

LT —

Sporton International (KunShan) INC.
TEL : 86-0512-5790-0158

FAX : 86-0512-5790-0958

FCC ID : IHDT56WK1

Page Number

Report Version

1 A436 of A599
Report Issued Date : Jul. 31, 2017

: Rev. 01

Report Template No.: BU5-FGLTE Version 1.6



SPORTON LAB.

FCC RF Test Report

Report No. : FG761702-01B

LTE Band 41/ 20MHz / 64QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

JU B

Date 29.JUN 2017 22:54:24

[ = = o=
Spectrum % \':E'J Sp * |
Ref Level 2 dBm  Offset 7.72 dB Mode Aute Sweep Ref Level 2772 dém  Offset 7.72 dg Mode auto Swesp
SGL Count 100/100 56l oot 100t
@1 AvgPwr @1 svgPuc
Limit ¢heck TPURIIECS PARS |
20 dime i + i 20 dbine S e
[ ]
10 dBm }' 10 dBm |
5 dbi | 0 dem i
f \ 10 dBm I
-10 dam £ }‘ | |
a0 Aam / \ 20 dBm et |
SPLURICIUS, LINE_ABS f \ \I
-30 dem
-30 dBm I \
dBm
48 dBi T ] f.] AN
AR | i S e
50 dem—s # \ - | J u'-"/d
P JiN DA I Wy en.
<60 dBm
-70 dBm
70 dBm Start 2.67 GHz 10005 pts Stop 2.715 GHz
Elelr.l 2.475 GHz 8004 pts Stop 2.516 GHz Spurious Teel
| Spurious Emissions Range Low Range U RBW Fraquenc: | Powerabs | Alimit |
__Rangelow | RangeUp RBW | Frequency | Powerabs | 2,600 Gz | 100.000 khz 2.588298 GHz 19,70 dBm -10.30 d&
2,475 GHz | 1.000 MHz 2 | 46,95 dém | 500.000 kH: -26.85 dBm
2.480 GHz 1,000 MMz 1,000 MHz | Hz 25 dBm |
2.435.GH2 20000 kHz 2,695 GHz 1,000 MHz 2.63743 GHz -46.91 dBm | :
2.496 GHz 100.000 kHz 2.710 GHz 2,715 GHz 1,000 MHz 2.71021 GHz -51.45 dam 1

. i

Date: 28 JUN 2017 23.07:53

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

(e )

()

Spectrum (=]
Ref Level 27.72 dBm  Offset 7.72 dB Mode Autc Sweep
SGL Count 100/100

Ref Level 27,72 d&m
SGL Count 100/100

Offsat 7.72 dg Mode auto Sweep

@1 AvgPwr

Limit ¢heck ‘
20 diime HEHE L — S
10 dBm
o r—.ru-wrw-wwm AT : b ""‘"'"'\
|
-10 dam + l |
| | | |
SPLRICUS. LINE_ABS J \ R
-30 dam "J"" ™
oA “1 ] ! i I,
Lt f W [0 dem
-4 dam L W
-5 dem
-60 dBm
-70 dBm:
) Start 2.67 GHz 10005 pts Stop 2.715 GHz
475 GHz 8004 pts Stop 2.516 GHz Spurious Teel
| Spurious Emissions Range Low Range Up RBW. Fraquency | PowerAbs | Alimit |
__Rangelow | Rangeup | RBW | Fraguency |__powerabs | 70 GH: 2.690 GHz | 100.000 kHz 2.67933 GHz 0.90 dBm -29.10 dB
2,475 GHz 1.000 MHz | 2.49022 GHz =33.96 dém | 2 500.000 kHz 37 Gl -26.08 dBm -18.08 dB
2,480 GHz 1,000 MHz 2.49451 GHz -30 5. 1,000 MHz | -25.57 dBm | -15.57 d8
2,485 GHz 200,000 kHz 249593 GHz -35.60 dBm 5 GHz 2,710 GHz | 1,000 MHz -27.87 dBm ~14.97 dB
2.496 GHz 100.000 kHz 2.50774 GHz | 0.61 dim 2.710 GHz 2.715 GHz 1.000 MHz 2.71020 GHz -40.52 dBm | -15.53 dB
—

U

Date 29 JUN 2017 22.54:42

1
-l

. i

Date: 28 JUN.2017 225554

LT —

Sporton International (KunShan) INC.
TEL : 86-0512-5790-0158

FAX : 86-0512-5790-0958

FCC ID : IHDT56WK1

Page Number 1 A437 of A599
Report Issued Date : Jul. 31, 2017
Report Version : Rev. 01

Report Template No.: BU5-FGLTE Version 1.6



SPORTON LAB.

FCC RF Test Report

Report No. : FG761702-01B

LTE Band 66 /

1.4MHz / QPSK

Lowest Band Edge / 1RB

Highest Band Edge / 1RB

om
Spe k> &
Ref Level 0 dBm Offset 5.00dB Mode Autc Sweep Ref Level 23,30 dem Offset 500 d& Mode auto Sweey
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr 81 svgPuc
20 dbhpitihock make Y | SPUEI Y
Line _§PURIOUS INE_ABS PARS ’r \ INE_ABS
10 dBm f
! |
r T
| |
J 1 0 By H
| l -10 dBm J
20 g8
(7 TN
30 d 3
. , N
7 mr" i+ ova | e g e
o 7 R, Tou,
i Vo
P E— s ~ 50 dBm A R ek
—— f \* R ana: [T CTRIVIN SUETIIRGY S
60 deim -60 dBm
-70 dBm -70 dBém
Start 1,7 GHz 3003 pts Stop 1.712 GHz |||l 'Start 1.778 GHz 3003 pts Stop 1.79 GHz
[ Spurious Emissions | ||spurious Emissions
__Rangelow | Rangeup | REBW | Frequency | Powerabs |  atimit || Rangelow | Rangeup | RBW | Froquency |  Pawerabs | alimit
L7505 10z 1,000 e -35.84 dbm 225408 4| 1,778 GHz L1780 GRz | 100000 kHz 1.77978 GHz 21.38 dBm .62 08
1.708 GHz 1.710 20.000 kHz -29.10 dBm -15.10 dB : 1,781 GHz 20000 ks 178000 GHe 4z dbm | “i0.42 d8
I 1.710 GHz 1.7, : 100.000 kHz 1 21.83 dém ~t.17.d8 1.730 GHz 1,000 MHz 1.78101 GHz -31.90 dam -18.80 dB
- —
1 11 B, [] L] [ LTI )
Date: 30.4UN.2017 19:37:18
Lowest Band Edge / Full RB Highest Band Edge /Full RB
—
- o
Svectrum | = (=)
Ref Level 23.30 dBm  Offset £.00 dB Mode Autc Sweep Ref Level 23,30 dém Offset 500 dg Mode Auto Swesy
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr
20 dbHpit ffheck Daks A
Line _§PURIOUS INE_ABS PARS INE_ABS PASS
., vy
10 dem 4 " 10 aarf
/ | \
dam \ 0 de i
10 dam — ‘{ i -10 difm
SPURIL E | |
-20 dam ! 20 dBm
30 dan w"“"" ef) ‘ l““'-‘.,' mﬂw b SIS
- E f " i
el -~ " "y,
S e et ] 40 dBm i
il Pty
50 dem sl 50 dBm iy
R IV IS ST N ! B T ey
&0 dam -60 dBm
70 dam -70 dBém
Start 1.7 GHz 3003 pts Stop 1.712 GHz ||| start 1.778 GHz 3003 pts Stop 1.79 GHz
[Spurious Emissions | ||spurious Emissions
Range low | Range Up REW | Frequency | Powerabs | | Rangeup | RBW | Fraguency | Pawerabs |  aLi
1.700 GHz 1.709 GHz 1,000 MHz 1.70891 GHz -24.34 dém 1.780 GHz 100,000 kHz 1.77889 GHz 13.51 dBm -16.49 dB
1.708 GHz L7106 20.000 kHz 1,71000 GHz -33.93 dBm 1781 GHz | 20000 ks 178007 GHz 30,13 dBm 1313 ds
1.710 GHz 100.000 kHz 171094 GHz 1.730 GHz 1,000 MHz 1.78101 GHz -21.21 dBm | -8,21 dB

I’ B8 7

LT —

Date: 30.JUN.2017 19:30.46

Sporton International (KunShan) INC.
TEL : 86-0512-5790-0158

FAX : 86-0512-5790-0958

FCC ID : IHDT56WK1

Page Number 1 A438 of A599
Report Issued Date : Jul. 31, 2017
Report Version : Rev. 01

Report Template No.: BU5-FGLTE Version 1.6




SPORTON LAB.

FCC RF Test Report

Report No. : FG761702-01B

LTE Band 66

/ 1.AMHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

o
Spe = [
Ref Level 0 dBm Offset 5.00dB Mode Autc Sweep Ref Level 23,30 dem Offset 500 d& Mode auto Sweey
SGL Count 100/100 56l Count 100/100
@1 AvgPwr @1 dvgPwr
20 dbhpitihock Al Y | SPURJHIE
Line _§PURIOUS INE_ABS PARE ; ‘\‘ NE_ABS
10 dBm f \
0 dBrm J t 0 dem
{
; :1| -10 dem
%
-30 dan
i N TL U || e By
B ™ ¥ - : e
Ll v | o ] e
50 dem W pppm——— il / -50-dBm i ]
IR SRS RSy o ./ \\ I R, St S S
60 dam 60 dBm
70 dam -70 dBm
Start 1,7 GHz 3003 pts Stop 1.712 GHz |||l 'Start 1.778 GHz 3003 pts Stop 1.79 GHz
[ Spurious Emissions | ||spurious Emissions
__Rangelow | Rangeup | REW | Frequency | Pawerabs I Rangelow | Rangeup | RBW | Froquency | Pawerabs | alimit
L7505 10z 1,000 e 1.70895 GHz -35.12 dém i 1,778 GHz 1.780 GRz 100,000 krz 1.77972 GHz 20,39 dim -5.61 d8
1709 Sz ESHEL LD ks <29.50 g o 1,781 GHz 20,000 kkz 1,78000 GHz 6.45 dBm | -13.45 dB
1.710 GHz 1.7 100.000 kHz 21.45 dBm 1.790 GH2 1,000 MHz 1.78102 GHz .46 dBm -20.46 dB
T T
L JU J I N -

Date: 30.JUN 2017 18:38:29

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

- o
Spectrurmn  # o |r']
Ref Level 23.30 dBm  Offset £.00 dB Mode Autc Sweep Ref Level 23,30 dém Offset 500 dg Mode Auto Swesy
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr
o0 dbhritdheck pake A
Line _§PURIOUS INE_ABS PARE INE_ABS PASS
10 g8 ;—wﬂ--w’\\
0 dBm / \ 0 dBimf- ll
4 " -10 dfm \1
| |
- 20 dfim :
{ 1
pal \ ! } Phivin
30 de et ‘ LV || P of 8 ot
L |+ . o
ol Miana, Mgt
40 dam ) 40 gBm iy
) e !
50 dem 2l ¥ S kT
RPNy ) = ; R o]
e i maaaia B ——
&0 dam -60 dBm
70 dam -70 dBém
Start 1.7 GHz 3003 pts Stop 1.712 GHz ||| Start 1.778 GHz 3003 pts Stop 1.79 GHz
Spurious Emissions | ||spurious Emissions
Rangelow | Rangeup | REW | Frequency | Ppowerabs | ALimit | | Rangeup | REW | Fraguency | Powerabs | ALimi
1.700 GHz 1.709 GHz 1,000 MHz 96 GHz -2E.56 dBm -12tade ||| 1.780 GHzZ 100,000 kHz 177957 GHz 1757 88
1.708 GHz L7106 20.000 kHz ] -34.97 dBm -21,97 dB 1781 Ghz | 20000 ks 178005 GHz 20,25 dB
1.710 GHz 100.000 kHz 171067 GHz 13.00 dam ~17.00 48 1.730 GHz 1,000 MHz 1.78103 GHz -10.19 dB
- —
L JU ] VEHLLELED e

Date: 30.JUN.2017 19.40:52

Sporton International (KunShan) INC.
TEL : 86-0512-5790-0158

FAX : 86-0512-5790-0958

FCC ID : IHDT56WK1

Page Number 1 A439 of A599
Report Issued Date : Jul. 31, 2017
Report Version : Rev. 01

Report Template No.: BU5-FGLTE Version 1.6



SPORTON LAB.

FCC RF Test Report

Report No. : FG761702-01B

LTE Band 66 / 3MHz / QPSK

Lowest Band Edge / 1RB

Highest Band Edge / 1 RB

@

Spectrum

(Spectrum )

Ref Level 23 30 dém  Offset 5.00 dg Mode auto Sweey

Ref Level O dBm  Offset 5.00 de Mode Aute Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 AvgPwe
o0 d it ek HaAks Y | SPURIIECHB T=
Line _$PURIOUS_JINE_ABS PARS ” | BPURIOUS ‘.Ju E_ABS
i T
| |
i \ 0 dBm |
I E ~10 dBm T
1\ 20 dBrm {
[N .
v ’ \ 30 dem T fv :
—~ L | a "‘ﬁ f ! \\_ P‘L‘"'
; |
i f, T T /4 dBn——if \ e,
oy P o | | = !
il 0. T VP W / sk digm. T S
I—— ] A v s oo
60 deim 50 dBm
-70 dam -70 dam
Start 1.7 GHz 3003 pts Stop 1.713 GHz Start 1.777 GHz 3003 pts Stop 1.79 GHz
[Spurious Emissions | ||spurious Emissions
Rangelow | Rangeup | REW | Frequency | Ppowerabs | ALimit | Rangelow | Rangeup | RBW | Fraguency | Powerabs |
1.700 GHz 1.709 GHz 1.000 MHz 1,70500 GHz -35.4% dBm -22.49.dB ||| Hz 1.780 GHz 100.000 kHz 1.77977 GHz 21.28 dBm
1.709 GHz 1710 30.000 kHz 1,71000 GHz -30.71 dBm -7.71 dB 1781 Ghz | 30,000 FHe 1.78000 GHe g
L7100 GHe 3715 Ghe JOLO0) kH2 = 2l.asiEm t.2Lda 1.790 GHz 1.000 MHz 1.78105 GHz <

L U ]

Date: 30 JUN 2017 20.28:57

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectrurm  # s 5
Ref Level 23.30 dBm  Offset £.00 dB Mode Autc Sweep Ref Level 23,30 dém Offset 500 dg Mode Auto Swesy
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr 1 AvgPwr
20 dbhpit ek DAkS PUEIHECH = i
Line _§PURIOUS INE_ABS PARS Line _$PURIO IN ABS PASS
0 dem 16108 =
10 o I ¥ et -\
I \ ‘
derm dBm
’ Ii |
-1 dBm LJ f-m dBm 4
!
- -20 dBm l
4yl
i T ™,
m— T -30 dBm i
i Y el
T e i g *-n.w-—-\w...wm .
e 40 dBm =
"-"w\.n-u \w
-50 dBm
-60 dBm
70 dam -70 dBm
Start 1.7 GHz 3003 pts Stop 1.713 GHz ) |[[Start 1.777 GHz 3003 pts Stop 1.79 GHz
Spurious Emissions | ||spurious Emissions
__Rangelow | Rangeup | REBW | Frequency |  Powerabs | |  Rangeup | REBW | Fraguency | powerabs | ALimi
Ljol B 13020 1,000 e 1. 70590 Gz ~24.23 dbm 1.780 GRz 100,000 krz 177783 GHz .67 dBm -20.33 d&
1.709 GHz 30.000 kHz 1,71000 GHz -28.00 dBm -15.00 d& 1781 Ghz | 30,000 FHe 1.78000 GHe 237 74 dBm 1474 d8
1.710 GHz 100.000 kHz 2 ~18.89 48 1.730 GHz 1,000 MHz 1.78104 GHz -20.94 dBm | -7.94 d

L JU ]

Date: 30.JUN.2017 20:22.55

LT —

Sporton International (KunShan) INC.
TEL : 86-0512-5790-0158

FAX : 86-0512-5790-0958

FCC ID : IHDT56WK1

Page Number 1 A440

of A599

Report Issued Date : Jul. 31, 2017

Report Version

. Rev. 01

Report Template No.: BU5-FGLTE Version 1.6



SPORTON LAB.

FCC RF Test Report

Report No. : FG761702-01B

LTE Band 66 / 3MHz / 16QAM

Lowest Band Edge / 1 RB

Highest Band Edge /1 RB

Spe

(oo )

@

Ref Level 0 diém Offset 500 dB

SGL Count 100/100

Mode Autc Sweep

Ref Level 2330 d&m
S6L Count 1007100

Offset 5.00 d&

Mode auto Sweey

@1 AvgPwr (@1 AvgPwr
20 dbHpit ffheck S Ta L PRI Y, A
Line _§PURIOUS INE_ABS PARS BPURIOUS (\\' ABS
10 dBm T
|
|
1
[
|/
1
IFARN
!w, T“"\\ g
Ay
-
B i j \ N AP A
L o ——
] = ‘— ]
60 dam
-70 dBm -70 dBém
Start 1.7 GHz 3003 pts Stop 1.713 GHz ||l start 1,777 GHz 3003 pts
Spurious Emissions | ||spurious Emissions
Rangelow | Rangeup | REW | Frequency | Ppowerabs | ALimit | Rangeup | REW | Fraguency | Powerabs |
1.700 GHz 1,709 G 1,000 MHz 1,70900 GHz -35.84 dBém -22.64 dB i 1.780 GHz 100,000 kHz 1.77975 GHz 20.68 dim
1.709 GHz 1710 30.000 kHz -30.80 dBm -7.60 d& 1,781 GHz | 30,000 kHz 1.78000 GHz -19,50 dBm
| 1.710 GHz 1.713 GHz 100.000 kHz 21.20 dam ~4.80.d8 1.730 GHz 1,000 MHz 1.78102 GHz -34.81 dBm | -21.81 d8
T 1 T ——
L i ¥ L] [] L

Date: 30 JUN 2017 20:28:09

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectrurm  # s i
Ref Level 23.30 dBm  Offset £.00 dB Mode Autc Sweep Ref Level 23,30 dém Offset 500 dg Mode Auto Swesy
SGL Count 100/100 SGL Count 100/100
@ 1 AvgPiwT 1-AvgPwr
20 dBHRIL I heck pakc SPUBIHECH 5 A
Line _§PURIOUS INE_ABS PARS Line _§PURIOUS. IN ABS PAS!
10 gBm i ] || R =y
| L
0 dBm L ! dBm )
li \ ‘
10 daim 3 10 dem !
- -20 dBm ‘ r
i
./-J..m.m""""" 1 a0 Ham l M""'W%
MWWF"’ ‘ wv‘ﬁ""""-wu»-,,«
N P It T
s e ~40 dBm T LENS
e ' bt
& i
g B oy
-50 dBm ke
-60 dBm
-70 dam
Start 1.7 GHz 3003 pts Stop 1.713 GHz ||| Start 1.777 GHz 3003 pts Stop 1.79 GHz
Spurious Emissions | ||spurious Emissions
Rangelow | Rangeup | REW | Frequency | Ppowerabs | ALimit | | Rangeup | REW | Fraguency | Powerabs | ALimi
1.700 GRz 1.708 GHz 1,000 MHz 1.70893 Griz ~24.64 dBm -i1e4ae |||l 1.780 Gz 100,000 kHz 177756 O =04 dim 51,16 08
1.709 GHz 30.000 kHz 1,71000 GHz -28.99 dBm -15.59 d& 1781 Ghz | 30,000 FHe 178000 GHe 38 04 dBm 15.04 B
L7100 GHe J00.000 kiz 2 1.730 GHz 1.000 MHz 178110 GHz -21.82 dBm -8.82 dB

L JU ]

LT —

Date: 30.JUN.2017 20:25:34

Sporton International (KunShan) INC.
TEL : 86-0512-5790-0158

FAX : 86-0512-5790-0958

FCC ID : IHDT56WK1

Page Number 1 A441 of A599
Report Issued Date : Jul. 31, 2017
Report Version : Rev. 01

Report Template No.: BU5-FGLTE Version 1.6



FCC RF Test Report

SPORTON LAB.

Report No. : FG761702-01B

LTE Band 66 / 5MHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

{ om
~ =) * (]
Ref Level 0 dBm Offset 5.00dB Mode Autc Sweep Ref Level 23,30 dem Offset 500 d& Mode auto Sweey
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 avgPwr
o0 d it ek make Iy | SPUBIECHYER SRS

Line _$PURIOUS_|INE_ABS PARS I BPURIOUS | INE_ABS '\
10 dem f ]|
f 0 dBm T
|
r* !‘ -10 dem ' I‘
L1 |}
T 20 dBm 1
PR IR
IJ J‘\ : ‘ 30 dBm ‘” /
- A LS N L
— il WS
| [ \
/ \ \ e
R — I’ \ / \ } LN ol j o \. st TN
— iB 5 W S \\-\-U'J' i ) \ _/*"I o \ s o e
-60 dam 60 dBm
-70 dBm -70 dBém
Start 1,7 GHz 3003 pts Stop 1.715 GHz |||l 'Start 1.775 GHz 3003 pts Stop 1.79 GHz
[ Spurious Emissions | ||spurious Emissions
__ Rangelow | Rangeup | REW | Frequency | Powerabs |  atimit || Rangelow | Rangeup | REBW | Fraquency | pawerabs | alimit
1.700 GRz 1,708 G 1.000 MHz 1.70836 GHz ~36.82 dém 23,6208 ||| 1.780 Gz 00,000 KFz 177586 CF 5116 dbm
1.708 GHz 1710 50.000 kHz -23.26 dBm -10.26 dB 1781 Ghz | £0.000 ks 178000 GHz 2349 dBm 10.49 ds
1.710 GHz 1.715 GHz 100.000 kHz 21.76 dém ~0.24.d8 1.730 GHz 1,000 MHz 1.78160 GHz -37.71 dBm | -24.71 dB

U

L1 —

Date: 30 JUN 2017 20.44:37

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectrumn %

Ref Level 0 dBm

Offset 5.00 dB

Mode Autc Sweep

(Spectrum )

Ref Level 2330 d&m
SGL Count 100/100

Offset 5.00 d&

Mode Auto Swesy

SGL Count 100/100
@1 AvgPwr 1 AvgPwr
20 dbHpit ffheck DAkS PUEIRHECHS = A
Line _§PURIOUS INE_ABS PARS Line _§PURIOUS. INE_ABS PASS
10 dem 10 dBm
e S TYen Sy o T RN S
| \ | \
dam o dem -
-10 dam - 10 dBm
“SPURIL T f 'L
-20 dém + H | [l~=0 dem T
et | : 1 [,
-30 dam L -30 dBm
n T Tt "
e Vit
Ao semt -40 gBm [
iBin ) =
S0 dBm 50 dBm
&0 dam -60 dBm
70 dam -70 dBm
Start 1.7 GHz 3003 pts Stop 1.715 GHz ||| start 1.775 GHz 3003 pts Stop 1.79 GHz
Spurious Emissions | ||spurious Emissions
Rangelow | Rangeup | REW | Freguency | PoweraAbs | atimit | | Rangeup | RBW | Fraguency | Powerabs |  aAlimi
1.700 GHz 1.709 GHz 1,000 MHz 1.70895 GHz -24.66 dBm -11.66 d& | [|i 1.780 GHzZ 100,000 kHz 177573 GHz =50 dEm 27 4108
1709 Sz BIRUTD bl 4 3L A7 ~18.17 da 1,781 GHz | 50,000 kHz 1.78001 GHz -31.23 dém | -18.23 dB
1.710 GHz - 715 GHz 100,000 khz 1 2 1,790 GHz 1,000 MHz 1.78143 GHz ~23.52 dBm -10.52 dB
N J T —
L L . |

Date: 30.JUN20M7 20:41.41

Sporton International (KunShan) INC.
TEL : 86-0512-5790-0158

FAX : 86-0512-5790-0958

FCC ID : IHDT56WK1

Page Number

1 A442 of A599

Report Issued Date : Jul. 31, 2017

Report Version
Report Template No.

. Rev. 01
: BU5-FGLTE Version 1.6



SPORTON LAB.

FCC RF Test Report

Report No. : FG761702-01B

LTE Band 66 / 5MHz / 16QAM

Lowest Band Edge / 1RB

Highest Band Edge / 1 RB

| o
~ =) * (]
Ref Level A dim  Offset 5.00 dB Mode Autc Sweep Ref Level 23,30 dém  Offset 5.00 dg Mode suto Swes
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 AvgPwe
o0 d it ek HaAks P | SPURIIECHB A

Line _$PURIOUS_|INE_ABS PARS M PURIOUS_LINE_ABS 'n"l
10 dBm "
| |
0 dém " 0 dBm
| /
f L
-30 dan /r ‘\ 'r &
- AR
40 dam e “ 7
/ \
50 dem 2T — e / | \ tﬁr \ L SRt
) = =i "4 W LY —— |
-6l dBm
-70 dam -70 dam
Start 1.7 GHz 3003 pts Stop 1.715 GHz |||l Start 1.775 GHz 3003 pts
Spurious Emissions | ||spurious Emissions
Rangelow | Rangeup | REW | Frequency | | Rangelow | Rangeup | REW | Fraguency | Powerabs |
1.700 GHz 1,708 & 1,000 MHz 1,70851 GHz I 1.780 GHz 100.000 kHz 1.77967 GHz 20.28 dim
1.709 GHz 1710 50.000 kHz 1,781 GHz 50,000 kHz 1,78000 GHz
1.710 GHz 1.715 GHz 100,000 kHz 1,730 GHz2 1,000 MHz 1.78155 GHz -

U

Date: 30 JUN 2017 204401

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectrurm  # - i
Ref Level 23.30 dBm  Offset £.00 dB Mode Autc Sweep Ref Level 23,30 dém Offset 500 dg Mode Auto Swesy
SGL Count 100/100 SGL Count 100/100
@ 1 AvgPiwT 1-AvgPwr
20 dBHRIL I heck pakc SPUBIHECH = A
Line _§PURIOUS INE_ABS PARE Line _§PURIOUS. INE_ABS PASS
10 dem 10 dBrn
i T L e T Y F O s S LU FRSU T e =
0 dBm { [l e l‘
-1¢ dBm ‘ i‘ Jm dBm
SRR 35 | 1
20 dam ; A4|[|fzo dem 2
s P
-30 dan s -30 damn 1 ol .
I——— R T
D el "”“'"-ﬂwv-,....,“w
49 s ~40 dBm ]
50 d8m -50 dBm
&0 dam -60 dBm
70 dam -70 dBém
Start 1.7 GHz 3003 pts Stop 1.715 GHz |||l 'start 1.775 GHz 3003 pts Stop 1.79 GHz
Spurious Emissions | ||spurious Emissions
Rangelow | Rangeup | REW | Frequency | Ppowerabs | ALimit | | Rangeup | REW | Fraguency | Powerabs |
1.700 GHz 1.703 GHz 1,000 MHz 1.70898 GHz -25.54 dbm 125408 || 1.780 GHz 100,000 FFz 177550 Gz 571 dBm
1.709 GHz 50.000 kHz H -32.01 dBm -19.01 dé 1781 Ghz | £0.000 ks 178000 GHe
1.710 GHz 100.000 kHz 2 5.88 damn ~23.12 48 1.730 GHz 1,000 MHz 1.78127 GHz
- —
L JU ] VEHLLELED e

Date: 30.JUN.2017 20:42.05

Sporton International (KunShan) INC.
TEL : 86-0512-5790-0158

FAX : 86-0512-5790-0958

FCC ID : IHDT56WK1

Page Number 1 A443 of A599
Report Issued Date : Jul. 31, 2017
Report Version : Rev. 01

Report Template No.: BU5-FGLTE Version 1.6



SPORTON LAB.

FCC RF Test Report

Report No. : FG761702-01B

LTE Band 66 / 10MHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

>F

(Spectrom ¥) &

Ref Level O dBm  Offset 500 dB Mode Aute Sweep Ref Level 23,30 dem  Offset 500 d& Mode auto Sweep
SGL Count 100/100 SGL Count 100/100
(@1 AvgPwr (@1 avgPiwe
20 dbhpit ook make [} | SPUERIMIBCHA A pake 3
Line _§PURIOUS_|INE_ABS PARS H EPURIOUS_LINE_ABS PASS H
10 dem f T
/] /|
o dim, s 0 dem u
[ 1
/ -0 dem: - IL‘

=30 dér ‘:

JU B

{ | l : /
e l \ | A f =
-4g dam f T / T i T ¥ / T
A M 1 i N )
B . e e ' 4 y il B A v
e Al A ‘ﬂl ! M“"N | T e S
WL oA s
50 dam ———
70 dBm -70 dBém
Start 1.7 GHz 3003 pts Stop 1.72 GHz | (|'Start 1.77 GHz 3003 pts Stop 1.79 GHz
purious Emissions [Spurious Emissions
Rangelow | Rangeup | REBW | Frequency |  Powerabs | ALimit Rangelow | Rangeup | REBW | Fraguency | powerabs | ALimit
1.700 GHz 1,708 & 1,000 MHz 1,706 -38.67 d&m -es.67 8 | 1,770 GHz 1.780 GHz 100,000 kHz 1.77943 GHz 21.56 dBm -8.44 dB
1.708 GHz 1.710 G 100,000 kHz 1 +32.13 dBm -18.13 d& 1.780 GHz 1,781 GHz 100,000 kHz 1.78000 GHz -30.99 dBm -17.98 di
1.710 GHz 1.720 G 100,000 kHz 1 -8.24 b 1.781 GHz 1.730 GHz 1,000 MHz 1.78385 GHz -37.53 dBm -24.53 dB

[ Jjil ) -

Date: 30 JUN 2017 21:13:45

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

(Spectrum ) (%]

JL )

Spectrurm  # s
Ref Level 23.30 dém  Offset 5.00 dB Mode Aute Sweep Ref Level 23,30 dem  Offset 5.00 dg Mode auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr 1:AvgPwr
o0 d bl ek HaAks PRI CHBER RS "
Line _§PURIOUS INE_ABS PARS Line _§PURIOUS. INE_ABS PASS
10 B 10 dBrn
i it it P A rmom Nprs st s iy ” ,;J\M-— R . s . L —
derm ! 0 fiBm
L |
| ‘.
- LA - e |
-p0 dBm ‘
W“ [ \I M
| AR T | e -
40 dBm M e,
-50 dBm
-60 dBm
70 dBm -70 dam
Start 1.7:001e 3003 pts Stop 1.72 GHz |||l Start 1.77 GHz 3003 pts Stop 1.79 GHz
purious Emissions Spurious Emissions
Rangelow | Rangeup | REW | Frequency | Ppowerabs | Rangeup | REW | Fraguency | Powerabs | ALimi
L7505 1,700 GHz 1,000 MHz 1,70888 GHz -25.54 dim 1.780 GRz | 100.000 kHz 1.77305 Ghz 4,96 dBm 25,04 d&
1709 Sz 100000 kits Tl AT 3.0 don 1,781 GHz 100,000 kkz 1.78000 GHz -34.77 dBm | -21.77 dB
1.710 GHz 100.000 kHz 1.781 GHz 1,730 GHz 1,000 MHz 1.78136 GHz ~27.72 dBm -14.72 dB

[ 1

Date: 30.JUN.2017 21.13:09

Sporton International (KunShan) INC.
TEL : 86-0512-5790-0158

FAX : 86-0512-5790-0958

FCC ID : IHDT56WK1

Page Number 1 A444 of A599
Report Issued Date : Jul. 31, 2017
Report Version : Rev. 01

Report Template No.: BU5-FGLTE Version 1.6



SPORTON LAB.

FCC RF Test Report

Report No. : FG761702-01B

LTE Band 66 / 10MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

>F

S *

()

Ref Level 23,30 dem  Offset 500 dg Mode auto Sweep

T

Ref Level 0odBm  Offset £.00 db Mode 4ute Sweep
SGL Count 100/100 56l Count 100/100
(@1 fvaPwr @1 avgPwr
20 cbHaiL e Al 5 | SPUBIECHYER SRS i
Line _PURIOUS_|INE_ABS PARE H BPURIOUS | INE_ABS P r\
10 dBm ‘ \ I
o dam | 0 gBm ‘ |‘
| \, | |
/ ll -10 d&m: —
[
- f‘ 20 dBm i f l‘.‘
-30 dan '\\ “‘ 30 dBm : fI y
f [ | \
40 dgm B ] \ l‘ rf _4Hggm - 2 -t
[T\ ] Il I\ ATV Ned /I
- J [ | ] I J I s,
S0de / -a0 bem
P oL — .l “'\:.\MMW_ P \\\ M)\’h“ ’f‘ wj \J m,;f \.\‘ N )Ty AN ]
60 dem = gt P 50 o
70 dBm -70 dm
Start 1.7 GHz 3003 pts Stop 1.72 GHz | (|l Start 1.77 GHz 3003 pts Stop 1.79 GHz
purious Emissions  Spurious Emissions
__Rangelow | Rangeup | RBW | Frequency | Ppowerabs | Atimit | Rangelow | Rangeup | RBW | Fraguency | Pawerabs | ALimit
L7505 10z 1,000 e 1 -38.32 dém 263208 || 1,770 GHz L1780 GRz | 100000 krz 1.77940 GHz 20,39 dim -5.61 d8
1718 S 17 ALunn ks : =12.04 9B 1,760 GHz 1,781 GHz 100,000 kHz 1,78000 GHz -31,94 dBm | -19.94 d8
1.710 GHz 1.720 GHz 100.000 kHz 1 ~8.15.d8 1.781 GHz 1.730 GHz 1,000 MHz 1.78383 GHz -36.37 dBm -25.37 d

I L1 —

Date: 30.JUN 2017 2114118

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

G
Spectrum # = ||| = |,‘T'
RefLevel 23.30 dim  Offset 5.00 dB Mode Autc Sweep Ref Level 23,30 dém  Offset 5.00 d& Mode auto Swesp
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr 1:AvgPwr
20 dBHRIL I heck pakc PUEIECHB - .
Line _§PURIOUS INE_ABS PARE Line _§PURIOUS. INE_ABS PASS
10 B 10 dBrn
- e | e e Kt bcm i i e b 4 'E}‘:"‘"’ *'\*—‘\-‘\Jﬂ'\—"—""‘\r--‘;\hﬂ,.rm\v*w.\n.).,q_.-,,\,,_1,\
0 dBm { ¥ ; i
\ -1l dBm |
! T 40 dém %
b {
i f" i |f) oo e ] sime
s st
Lo e B
40 dBm
50 dBm -50 dBm
50 dam -60 dBm
70 dBm -70 dam
Start 1.7 GHz 3003 pts Stop 1.72 GHz Start 1.77 GHz 3003 pts St(lE 1.79 GHz
purious Emissions [Spurious Emissions
Rangelow | Rangeup | REW | Pawer Abs | Rangeup | REW | Fraguency | _powerabs |
1.700 SHz 1,708 GHz 1,000 MHz -26.66 dém 1.780 GHz | 100.000 kHz 1.77242 GHz 3.79 dBm
LZE? EH: 100.000 kHz 1,781 GHz 100,000 kHz 1,78000 GHz -35.53 dBm |
1.710 GHz 100.000 kHz 1.781 GHz 1,790 GHz 1,000 MHz 1.78162 GHz ~28.72 dBm

U

1

Date: 30.JUN.2017 21.12:55

Sporton International (KunShan) INC.
TEL : 86-0512-5790-0158

FAX : 86-0512-5790-0958

FCC ID : IHDT56WK1

Page Number 1 A445 of A599
Report Issued Date : Jul. 31, 2017
Report Version : Rev. 01

Report Template No.: BU5-FGLTE Version 1.6



SPORTON LAB.

FCC RF Test Report

Report No. : FG761702-01B

LTE Band 66 / 15MHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

>F

Ref Level 0 dBm Offset 5.00dB
SGL Count 100/100

(@1 AvgPwr

Mode Autc Sweep

S *

()

Ref Level 2330 d&m
SGL Count 100/100

Offset 5.00 dg Mode auto Sweep

(@1 AvgPwe

(. j J

o0 dbhritdheck L PRI Y, = RARS t
Line _§PURIOUS_|INE_ABS BPURIOUS | INE_ABS PARS
10 dBm ‘ l
0 dBm
/|
-10 dBm /[ T
1
20 dBm 1 \‘\
-30 dBm f'{
i it \F | h
1 4:? Bm m '(---\
" \ \ ! M |
AN A Vi —
| | d —
60 dam - £ 605\‘ ) v el
i TR 7 4 [k i e m————
70 dBm -70 dBém
Start 1.7 GHz 3003 pts Stop 1.725 GHz ||[l start 1.765 GHz 3003 pts
purious Emissions [Spurious Emissions
Rangelow | Rangeup | REW | Frequency | Powerabs | Atimit | Rangelow | Rangeup | REW | Fraguency |
1.700 GHz 1,709 G 1,000 MHz 1,70409 GHz -32.6% dém -26.69 dB [ 1,765 GHZ 1.780 GHz 100,000 kHz 1.77917 GHz
1.708 GHz L7106 150,000 kHz 1 -17.22 d8 GHz 1,781 GHz | 150,000 kHz 1,78001 GHz
1.710 GHz 1.725 Gl 100.000 kHz 1 -8.27 di 1,790 GHz 1,000 MHz 1.78584 GHz

Date: 30.JUN 2017 21:3613

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

L JL J

un]
Spectrum # [_]|7 s ] =
Ref Level 23.30 dém  Offset 5.00 dB Mode Aute Sweep Ref Level 23,30 dem  Offset 5.00 dg Mode auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr 1:AvgPwr
o0 d bl ek PUEIFHECHBEKA8S_ "
Line _§PURIOUS INE_ABS Line _§PURIOUS. INE_ABS PASS
10 B 10 dBrn
_— e rmrvin, e s, (ot g o rﬁ:ﬁ""" i et i e e bt S R A
0 dBm ; o \
] - -1 dBm \\
Jl 1 -2ff dBm
—— \ t
i} of (|72 e o
i/ t P e,
40 dBm N
-50 dBm
-60 dBm
70 dam -70 dBém
Start 1.7 GHz 3003 pts Stop 1.725 GHz Start 1.765 GHz 3003 pts Stop 1.79 GHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup REW | Frequency | Ppowerabs | Rangelow | Rangeup | REW | Fraguency | Powerabs | ALi
Ljol B 13020 1,000 e 1. 70554 Sz -26.41 dm i 1,765 GHz 1.780 GRz 100,000 krz 1.77085 GHz 3.24 dim 76 08
1709 Sz ASLInD ks iqiash :33,19.dam 1.78 1,781 GHz 150,000 kHz 1.78001 GHz -35.52 dBm | 52'dB
1.710 GHz 100.000 kHz 1.781 GHz 1,730 GHz 1,000 MHz 1.78213 GHz -30.28 dBém -17.38 dB

[ 1

Date: 30.JUN.2017 21:3416

Sporton International (KunShan) INC.
TEL : 86-0512-5790-0158

FAX : 86-0512-5790-0958

FCC ID : IHDT56WK1

Page Number
Report Issued Date : Jul. 31, 2017
Report Version : Rev. 01

1 A446 of A599

Report Template No.: BU5-FGLTE Version 1.6



SPORTON LAB.

FCC RF Test Report

Report No. : FG761702-01B

LTE Band 66 / 15MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

>F

S *

()

Ref Level 2330 d&m

Offset 5.00 dg Mode auto Sweep

Ref Level 0 diém Offset 500 dB Mode Autc Sweep
SGL Count 100/100 S6L Count 100/100
(@1 AvgPwr @1 AvgPwr
20 dbhpitdheck | SPUBMECHB 2 i -
Line _§PURIOUS_JINE_ABS BPURIOUS_LINE_ABS PASS (l

10 dBr ‘ ‘\
0 dBm ] k
-10 dBm /
-20 dBm:

Nt

| l
th Ha o ]
h“*—uﬁf‘ / ‘“lwl ! [f\ L rﬂﬂkpf ] e S
L i d
- Nt
=70 dBm
Start 1.7 GHz 3003 pts Stop 1.725 GHz ||| start 1.765 GHz 3003 pts Stop 1.79 GHz
purious Emissions [Spurious Emissions
Rangelow | Rangeup | REW | Frequency | Ppowerabs | Aimit Rangelow | Rangeup | REW | Fraguency | Powerabs |

1.700 GHz 1.709.G 1,000 MHz 1.70408 GHz -a0.24 dém 7248 ||| 1,765 GHE 1.780 GHz 100,000 kHz 1.77915 GHZ 0z

1.708 GHz 1.710 Gl 150.000 kHz 1,71001 =30.15 dBm -17.15 dB aHz 1,781 GHz | 150,000 kHz 1 fagn‘m GHz

1.710 GHz 1.725 G 100.000 kHz 1 ~8.28.d8 1.730 GHz 1,000 MHz 1.78575 GHz -40.61 dBm | -27.61 dB

JU B

L1 —

Date: 30 JUN 2017 21:37:42

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

=)
Spectrum # =) | s [ v
= Ref Level 23,30 dém  Offset 5.00 dg Mode auto Sweep
Ref Level 0dBm  Offset 5.00 dB Mode Autc Sweep &5
e R SGL Count 1007100
SGL Count 100/100
@1 AvgPwr LAvgRmr
22 PUEJHECHHERARS :
o0 dhhRildheck Dake o= iy
Line _§PURIOUS_|INE_ABS P Line _BPURIOUS_LINE_ABS, g
10 8 10 dBrm
s b o . | - D el i i s o, apregalija
il |
| ‘ \
| -llf dBm ‘
[ |
| 2 dorm |
} N .‘r \
o s y Jhu dam *
e/ gl | i R e
~40 dBm
-50 dm
60 dim
=70 dBm -70 dém
Start 1.7 GHz 3003 pts Stop 1.725 GHz Start 1.765 GHz 3003 pts Stop 1.79 GHz
purious Emissions  Spurious Emissions
Rangelow | Rangelp | REBW | Fr | pPowerabs | ALimit |__Range Low |  Rangeup | REW | Fraguency | Powerabs | ALimi
1.700 GHz 1,709 GHz 1.000 MHz 1.70858 GhHz -27.63 dém -14.63 db | 78 E 1.780 GHz | 100.000. kitz 1.76949 GHz 2:13.dBm .87 d8
1.708 GHz 150,000 kHz GHz =34.74 dBm -21,74 dB 1,781 GHz 150,000 kHz 1,78000 GHz -35.80 dBm | 80 dB
1.710 GHz 725 GHz 100.000 kHz 1 2.31 dém -27.63 dp 1.781 GHz 1.730 GHz 1,000 MHz 1.78139 GHz -30.08 dBm -17.08 dB
L U J [ . {

Date: 30.JUN.2017 21:34:32

Sporton International (KunShan) INC.
TEL : 86-0512-5790-0158

FAX : 86-0512-5790-0958

FCC ID : IHDT56WK1

Page Number 1 A447 of A599
Report Issued Date : Jul. 31, 2017
Report Version : Rev. 01

Report Template No.: BU5-FGLTE Version 1.6



SPORTON LAB.

FCC RF Test Report

Report No. : FG761702-01B

LTE Band 66 / 20MHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

: o
Spectrum # 3 of (%
a i
Ref Level 23.30 diém  Offset 5.00 dB Mode Auto Sweep r’(gle_:\:elt ;gﬁ?’;n‘?m Offsat £.00.H43 Mode Auta:Sweep
SGL Count 100/100 .:‘;A ir‘: z =
= VGPwE
AugP Tt
T | SPURFIECHBEKASE i T
20 dhritdheck puaks e - P A BS N
Line _§PURIOUS INE_ABS PARS BPURIOUS INE_ABS PASS i! ‘
10 dBm T | \
dam } 0 dem 1 I‘
¥ f | |
I L -10 dem i
] F
| 20 dBm 1
T u n \
F i ﬂ 30 dem : f )
| . I IR
F l ( Il -4(ﬁram H L
lm‘ . I | -5d {;am — o —
S Wh,, T f J | I\ A oM e
e g £ -80 diym A : ul 2
TP EENEYTE T bt i s it el ¥
70 dam -70 dBém
Start 1.7 GHz 3003 pts Stop 1.72 GHz | || Start 1.76 GHz 3003 pts Stop 1.79 GHz
jpurious Emissions | Spurious Emissions
Rangelow | Rangeup | REW | Frequency | powerabs | ALimit __Range Low |  Rangeup | REW | Fraguency | powerabs | ALimit
1.700 GHz 2 1,000 MHz 1 -39.07 dém -za.n7 o8 ||| 1,760 GHz 1.780 GHz | 100,000 kHz 177891 GHz 21.50 dBm -5.41 &
1.708 GHz 200.000 khz 1 -31.75 dBm -18.25 dB 1,780 GHz 1,781 GHz 200,000 kHz 1.78000 GHz -31,43 dém -19.49 dB
1 100.000 kHz 1 2 il -6.60 dB 1.781 GHz 1.730 GHz 1.000 MHz 1.78134 GHz -41.42 dBm

[ 1

L1 —

Date: 30.JUN 2017 2218:29

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

===
Spectrurmn  # Z= (] = [F
Ref Level 5 oBm  Offset .00 0B Mode Auto Sweep b‘ff Level 2330 dém Offset 5.00 dg Mode Auto Swesp
SGL Count 100/100 SGL Count 1007100
@1 AvgPwr 1 Av;Pw; )
20 dbhRilfheck paks TPURIAIECHI == osk I
Line _§PURIOUS_|LINE_ABS PR Line _§PURIOUS_LINE_ABS PASS ‘
10 e 10 dam
dam T W N = 0 s o i W“
s |
! -1 dBm \
l -24 dBm ’
] - |
0 Jé LY fob bt e
i\ oo i
40 dam ~40 dBm
-50 dém -50 dm
=60 dBm -60 dBm
=70 dam: -70 dém
Start 1.7 GHz 3003 pts Stop 1.73 GHz Start 1.76 GHz 3003 pts St(lE 1.79 GHz
purious Emissions i [ Spurious Emissions
Rangelow | Rangeup | REW | Frequency | powerabs | ALimit Rangelow | Rangeup | REW | Fraguency | Powerabs | ALimi
1.700 GHz 1,709 GHz 1,000 MH2 1.70836 GHz -26,35 dBm EEECECH | 1,760 GHz 1.780 GHz | 100,000 kHz 1.76471 GHz 1.82 dBm .18 de
1.708 GHz 200.000 kHz 1,71000 GHz -32.22 dBm 1,781 GHz 200,000 kHz 1.78003 GHz -35,39 dBm -22.39 di
1 100.000 kHz z 2.38 dBm -27.64.dB 1.781 GHz 1.730 GHz 1,000 MHz 1.78123 GHz -30.69 dBm -17.69 dB

[ 1

Date: 30.JUN.2017 22.04.08

Sporton International (KunShan) INC.
TEL : 86-0512-5790-0158

FAX : 86-0512-5790-0958

FCC ID : IHDT56WK1

Page Number 1 A448 of A599
Report Issued Date : Jul. 31, 2017
Report Version : Rev. 01

Report Template No.: BU5-FGLTE Version 1.6



ea FCC RF Test Report Report No. : FG761702-01B

SPORTON LAB.

LTE Band 66 / 20MHz / 16QAM
Lowest Band Edge /1 RB Highest Band Edge / 1 RB

\@J 5 # fn"?]

>F

Ref Level O dBm  Offset 500 dB Mode Aute Sweep Ref Level 23,30 dem  Offset 500 d& Mode auto Sweep
SGL Count 100/100 SGL Count 100/100
(@1 AvgPwr (@1 avgPiwe
o0 d bl ek yiaks | SPUERIMIBCHA A i i
Line _§PURIOUS_|INE_ABS ﬂ\ ARS EPURIOUS_LINE_ABS PASS W ‘
10 g ) X f \
- 0 dBm i
/| T
7 ~10 dBm +
M [
ﬂ: - | 20 dBm + £ L
{\ ﬂ )

[} r || *| IR

/ |
T -4 HBm
" i | ﬂ’ I1 J ™
1 | [} \ { l ! [
W : ] i 5 ¢em — / ——]
W, mﬂ " \ 1, I \ {' \ ‘M‘\ MW‘ \ ,ﬂNLl""N —
S { o | L
A= T Vet ) |50 S e v g e
70 dBm -70 dBém
Start 1.7 GHz 3003 pts Stop 1.73 GHz | (|l start 1.76 GHz 3003 pts Stop 1.79 GHz
purious Emissions [Spurious Emissions
Rangelow | Rangeup | REW | Frequency | Ppowerabs | ALimit Rangelow | Rangeup | REW | Fraguency | Powerabs | ALimit
1.700 GHz 1,708 & 1,000 MHz 1,71 -30.84 dBm -za.54 a8 ||| 1,760 GHE 1.780 GHz 100,000 kHz 1.77891 GHz 23 9,77 dB
1.709 GHz 1.710 G 200,000 kHz 1 -31.14 dBm -18.14 d& 1,780 GHz 1,781 GHz | 200,000 kHz 1.78000 GHz | -17.00 d8
1710 GHe 350G 100.000 kHz 1 21.08 dém -8.92 da 1.781 GHz 1.730 GHz 1,000 MHz 1.78773 GHz -42.12 dam -24.12 d

e . I L1 —

(. j J

Date: 30.JUN 2017 2220117

Lowest Band Edge / Full RB Highest Band Edge / Full RB

] G
Spectrum # = ||| = Iv
RefLevel 23.30 dBm  Offsat 5.00 dB Mode Aute Sweep Ref Level 23,30 dém  Offset 5.00 d& Mode auto Swesp
SGL Count 100/100 SGL Count 100/100
(@1 AvgPwr 1 AvgPwr
o0 dbhritfheck pake IPUE e CHBE S A I
Line _§PURIOUS INE_ABS ARE Line _§PURIOUS. NE_ABS AR
10 dem 10 dBrn
0 dBm - i e v [ r.‘]w'"; u i g ==
|
. ]‘\ -10f dBm |\
J ! -20 dBm
. i - \
" }& m
s, WL \ T
40 dBm
50 dBm -50 dBm
&0 dam -60 dBm
70 dam -70 dBém
Start 1.7 GHz 3003 pts Stop 1.73 GHz Start 1.76 GHz 3003 pts St(lE 1.79 GHz
purious Emissions Spurious Emissions
Rangelow | Rangeup | REW 1 Freguency | Powerabs | Rangelow | Rangeup | RBW | Fraguency |
1.700 GHz 1.709 GHz 1.000 MHz 1,70730 GHz -27.24 dBm [ 1, 76L T 1.780 GHz 100.000. kHz 1.76453 GHz
1.709 GHz 1.710 G 200,000 kHz 1,709268 G -3 1,781 GHz | 500.000 kHz 1.78003 GHz
1.710 GHz A0 GHE 100.000 kHz 1 1.781 GHz 1.730 GHz 1,000 MHz 1.78145 GHz
1 -
L J _ L [
Date: 30.UN.20MT 22.15.48
Sporton International (KunShan) INC. Page Number 1 A449 of A599
TEL : 86-0512-5790-0158 Report Issued Date : Jul. 31, 2017
FAX : 86-0512-5790-0958 Report Version : Rev. 01

FCC ID : IHDT56WK1 Report Template No.: BU5-FGLTE Version 1.6



SPORTON LAB.

FCC RF Test Report

Report No. : FG761702-01B

LTE Band 66 / 1.4MHz / 64QAM

Lowest Band Edge / 1RB

Highest Band Edge / 1RB

om
Spectrum [= (=)
Ref Level 3.30 dBm  Offset £.00dB Mode Autc Sweep Ref Level 23,30 dem Offset 500 d& Mode auto Sweey
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr 81 svgPuc
20 dbhpitihock Taks Ca | SPURIie
Line _§PURIOUS INE_ABS PARS )" \ Line INE_ABS PASS
10 dBm / '\ 10 dBrn
0 derm ; t LEL
—t -10 dBm
20 dem l' 20 dBm
¥
-30 dan 30 dem
/ ll. R’-\‘J "
-4 di . / A i || W ™
2 W W / A ! Wl
L (VAR I A M | e
=i PP il ] 20 a2
50 dam s , So-dBm p—
b INIERINI S SR, j \L T M AN e st apusam it
60 deim -60 dBm
-70 dBm -70 dm
Start 1,7 GHz 3003 pts Stop 1.712 GHz |||l 'Start 1.778 GHz 3003 pts Stop 1.79 GHz
[ Spurious Emissions | ||spurious Emissions
__Rangelow | Rangeup | REBW | Frequency | Powerabs |  atimit || Rangelow | Rangeup | RBW | Froquency |  Powerabs | Alimi
L7505 1,703 Gtz 1,000 e 238808 || 1.7 L1780 GRz | 100000 kHz 1.77975 GHz 20,46 dBm -0.54 d8
1718 S ESHEL LD ks =n e L) 1.7 1,781 GHz 20,000 kkz 1,78000 GHz 96 dBm | -14.96 dB
1.710 GHz 1.7, 100.000 kHz ~t.78.d8 1.7 1.730 GHz 1,000 MHz 1.78105 GHz -34.25 dim -21.25 dB
.
L JU i e iiiiliiii ™
Date: 30.4UN.2017 19:36:10
Lowest Band Edge / Full RB Highest Band Edge /Full RB
om
Spectrum ¥ [ngg ¢ [,_.-]
Ref Level 23.30 dém  Offset 5.00 dB Mode Aute Sweep Ref Level 23,30 dem  Offset 5.00 dg Mode auto Sweep
SGL Caunt 100/100 SGL Count 100/100
@71 AvaPwr
20 dbHpit ffheck Daks :
Line _§PURIOUS INE_ABS PARS INE_ABS
10 g8
-10 d@
SR
-20 dam
-~ bt
-30 dan T Bt
e gy,
-4 darn bl AndEm P, .
W = ‘ " )
" ¢
50 d8m —= r_‘m,w"‘ 50.dam Trultd, T
T PV IR s YR ol
&0 dam -60 dBm
70 dam -70 dm
Start 1.7 GHz 3003 pts Stop 1.712 GHz ||| start 1.778 GHz 3003 pts Stop 1.79 GHz
[Spurious Emissions | ||spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit | | Rangeup | RBW | Fraguency | _Powerabs |
1.700 GHz 1.709 GHz 1,000 MHz 96 ~25.56 dBm -12.56 d8 | [|i 1.780 GHz 100,000 ke 177803 GHz 12.73 dbm
1.708 GHz 20.000 kHz -35.40 dBm -22.40 dB 1781 GHz | 20000 ks 178002 GHe 3412 dBm
1.710 GHz L1123 GHe 100.000 kHz 1 6. 13.11 dam ~16.89 48 1.730 GHz 1,000 MHz 1.78104 GHz -23.72 dBm |
— —
. U B HHIED e I —

Date: 30.JUN.2017 19.41.56

Sporton International (KunShan) INC.
TEL : 86-0512-5790-0158

FAX : 86-0512-5790-0958

FCC ID : IHDT56WK1

Page Number 1 A450 of A599
Report Issued Date : Jul. 31, 2017
Report Version : Rev. 01

Report Template No.: BU5-FGLTE Version 1.6



SPORTON LAB.

FCC RF Test Report

Report No. : FG761702-01B

LTE Band 66 / 3MHz / 64QAM

Lowest Band Edge / 1RB

Highest Band Edge / 1 RB

o
S0 = (=]
Ref Level A dim  Offset 5.00 dB Mode Autc Sweep Ref Level 23 30 dém  Offset 5.00 dg Mode auto Sweey
SGL Caunt 100/100 SGl. Count 106/108
@1 AvgPwr @1 avgPwr
20 dbhpit ek pake Ta | SPURiHIECHi 2
Line _§PURIOUS INE_ABS PARS BPURIOUS E_ABS
10 dBm
1I
o dém ( ‘
f’
IR
30 da R \
-40 dam ! 1 ;-'J M"s
| ol
, e, ¥ |V \ b iy
50 dam P s dBm 7 e N
~n B e h iy STV SRS
-60 dam -60 dBm
-70 dBm -70 dBém
Start 1.7 GHz 3003 pts Stop 1.713 GHz ||| start 1.777 GHz 3003 pts Stop 1.79 GHz
| Spurious Emissions | ||spurious Emissions
Rangelow | Rangeup | REW | Frequency | Ppowerabs | | Rangelow | Rangeup | REW | Fraguency | Powerabs | ALimit

1.700 ?H?_ 1,709 G 1,000 MHz 1,70893 GHz -36.70 dém [ Hr 1.780 GHz | 100,000 kHz 1.77973 GHz 20.33 dBm

1.708 Ghz 1.710 30.000 kiz 1,781 GHz 30,000 kHz 1.78000 GHz -21.12 dém |

1.710 GHz 1.713 GHz 100.000 kHz 1,790 GHz 1,000 MHz 1.78104 GHz -34.91 dBm g

U ]

Date: 30 JUN 2017 202848

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectrum % || Spectrum
Ref Level 23.30 dBm  Offset £.00 dB Mode Autc Sweep Ref Level 23,30 dém Offset 500 dg Mode Auto Swesy
SGL Count 100/100 SGL Count 100/100
@71 AvaPwr
20 bl heck Daks = :
Line _§PURIOUS INE_ABS PARS BPURIOUS IN ABS PASS
13001 [ Fevti=g P,
|/ |
| L
i -10 dBm |
| |
- -20 dBm
’wm..u-»“ 1 l A‘Nm.,.,.dh e
-30 dé == 3 i -30 dem — 1
powrrtaeart s O
il J L e
40 dam T 40 dBm 2
bt TTe,
ey b,
=0 e L
50, 50.dem o
50 dam 50 dBm
70 dam -70 dBm
Start 1.7 GHz 3003 pts Stop 1.719 GHz | ||[Start 1.777 GHz 3003 pts Stop 1.79 GHz
Spurious Emissions | ||spurious Emissions
__Rangelow | Range g | REBW | Frequency | | Rangeup | RBW | Fraguency | Powerabs | ALimi
1.700 GHz 1,700 GHz 1,000 MHz 1.70893 GHz 1.780 GRz | 100.000 kHz 1.77728 Ghz 9,30 dBm -20.70 d&
273 g 3MLO00 kiz LIADGIGHE 1,781 GHz 30,000 kiz 1.78000 GHz 38 dBm | -16.38 d8
L7100 GHe 100.000 kHz 2 1.730 GHz 1.000 MHz 178118 GHz .76 dBm -a.76 dB

T ]

Date: 30.JUN20M7 20:2611

Sporton International (KunShan) INC.
TEL : 86-0512-5790-0158

FAX : 86-0512-5790-0958

FCC ID : IHDT56WK1

Page Number
Report Issued Date : Ju
Report Version

1 A451 of A599

l. 31, 2017

. Rev. 01

Report Template No.: BU5-FGLTE Version 1.6



SPORTON LAB.

FCC RF Test Report Report No. : FG761702-01B

LTE Band 66 / 5MHz / 64QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

G &

Ref Level 23 30 dém  Offset 5.00 dg Mode auto Sweey

Ref Level 0odBm  Offset £.00 db Mode Aute Sweep
SGL Count 100/100 SGL Count 1007100
@1 AvgPwr (@1 AvgPwe
nit (fhes S L SPURIAIECHB = .
20 dBHRIL I heck X 2 SPUBIE 1
Line _$PURIOUS_|INE_ABS PARS I BPURIOUS | INE_ABS \
10 dBm |

|
B o
» 1*. ﬂ‘ B — I 14

I i l"
pae | 4[N ] h AR
7 = B T fh e i kS
[ 1 | 1 \ PO .
- ok ; soldem e T
= 7 N N VGl w R S S T
60 dem -60 oB
-70 dBm -70 dBém
Start 1.7 GHz 3003 pts Stop 1.715 GHz ||| start 1.775 GHz 3003 pts Stop 1.79 GHz
| Spurious Emissions | ||spurious Emissions
Rangelow | Rangeup | REW | Freguency | Powerabs | Atimit || Rangelow | Rangeup | RBW | Fraguency | _Powerabs | ALimit
1.700 GHz 1,709 G 1,000 MHz 1,70839 GHz -37.53 dém -24.53 dB i 1.780 GHz 100,000 kiHz 1.77966 GHz 20.47 dBm -9.53 dB
1.708 GHz 1.710 50.000 kHz -24.86 dBm -11,86 dB 1,781 GHz | 50,000 kHz 1 f'ggﬂn GHz -24.00 dBm | -11.00 dB
| 1.710 GHz 1.715 GHz 100.000 kHz 1 GHz 21.00 d&m ~8.00 dB 1,790 GHz 1,000 MHz 1.78154 GHz -38.40 dBm -25.40 dB
o T
L JU B UREARIRD wa . TN e

Date: 30 JUN 2017 204318

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectrum  # - v
Ref Level 23.30 dBm  Offset £.00 dB Mode Autc Sweep Ref Level 23,30 dém Offset 500 dg Mode Auto Swesy
SGL Count 100/100 SGL Count 100/100
@ 1 AvgPiwT 1-AvgPwr
20 dbHpit ffheck Daks PUEIHECHE = A
Line _§PURIOUS INE_ABS PARS Line _§PURIOUS. INE_ABS PASS
10 dem 10 dBm
R R T SR N \ OIS FRRRORI W e I
deim | f dem i
: { [ \
| i {m dBm
| | |
; [l =0 dem :
e \ o
30 da et [ -0 dam + T T
et it ot S TR
AT ""‘w'h-»,_.
e 40 dBm ]
50 dBm 50 dBm
&0 dam -60 dBm
70 dam -70 dBém
Start 1.7 GHz 3003 pts Stop 1.715 GHz |||l 'start 1.775 GHz 3003 pts Stop 1.79 GHz
Spurious Emissions | ||spurious Emissions
Rangelow | Rangeup | REW | Frequency | Ppowerabs | ALimit | | Rangeup | REW | Fraguency | Powerabs |
1.700 GHz 1.709 GHz 1,000 MHz 1,70883 GHz -2E5.08 dém -1z.0g de | || 1.780 GHzZ 100,000 kHz 177865 GHz 5,74 dBm
1.708 GHz 50.000 kHz ] -31.76 dBm 78 dB 1781 Ghz | £0.000 ks 178001 GHe =
| L.710 GHz - de Ghiz J00.000 kiz 1 2 5.83 dbm ~23.12 da 1.790 GHz 1.000 MHz 1.78128 GHz -
- —
L JU ] VEHLLELED e

Date: 30.JUN.2017 20:42.38

Sporton International (KunShan) INC.
TEL : 86-0512-5790-0158

FAX : 86-0512-5790-0958

FCC ID : IHDT56WK1

Page Number 1 A452 of A599
Report Issued Date : Jul. 31, 2017
Report Version : Rev. 01

Report Template No.: BU5-FGLTE Version 1.6




SPORTON LAB.

FCC RF Test Report

Report No. : FG761702-01B

LTE Band 66 / 10MHz / 64QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

>F

(Spectrom ¥) &

Ref Level 0 dBm  Offset £.00 dB Mode Autc Sweep Ref Level 23 30 dém  Offset 5.00 dg Mode auto Sweep
SGL Count 100/100 SGL Count 100/100
(@1 AvgPwr (@1 avgPiwe
20 dbhpit ook make 5 | SPUERIMIBCHA A paks "
Line _§PURIOUS_|INE_ABS PARS {l BPURIOUS_|LINE_ABS PASS “
10 dBm ‘ ! f -
| ! 0 dBm !
|
A I\
7 \H -10 dem T
| + 7 31 dBm r | 'ﬁ\
| | \
| I [

-30 dBm T
A I /
-4ploem

A/

\if“my./ N

’i\”ﬁ’“ ’iJ I\‘

(. j J

T T ) L i \‘ .
i
{ ! )
A B LN / .&n " T gt
70 dBm -70 dBém
Start 1.7 GHz 3003 pts Stop 1.72 GHz | (|l start 1.77 GHz 3003 pts Stop 1.79 GHz
purious Emissions [Spurious Emissions
Rangelow | Rangeup | REBW | Frequency |  Powerabs | ALimit Rangelow | Rangeup | REBW | Fraguency | powerabs |
1.700 GHz 1,709 G 1,000 MHz 1,70613 GHz -32.57 dém -268.57 dB [ 1,770 GHZ 1.780 GHz 100,000 kHz 1.77942 GHz 20,47 dBm
1.709 GHz L7106 100.000 kiz 1 =33.26.dBm =20.26 d8 1.780 GHz 1,781 Ghz | 100,000 kHz 1.78000 GHz -32.58 dBm | -19.58 dB
1.710 GHz 1.720 G 100,000 kHz 1 _20.88 dEm 12 oé 1.781 GHz 1.730 GHz 1,000 MHz 1.78382 GHz -36.74 dBm -25.74 dB

[ Jjil ) -

Date: 30 JUN 2017 21:14:50

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

L JL J

I o
Spectrum # = ||| = |,‘T'
Ref Level 23.30 dém  Offset 5.00 dB Mode Aute Sweep Ref Level 23,30 dem  Offset 5.00 dg Mode auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr 1:AvgPwr
o0 d bl ek HaAks PUEIFHECHBEKA8S_ "
Line _§PURIOUS INE_ABS PARS Line _§PURIOUS. INE_ABS PASS
10 dem 10 dBm
. e I e T b Gt e e et
0 ( | |
- { 1‘ -1p dem -
| \
T ol 0 dBm i
e ﬂ ‘ ,fjau e A et
#__.u..v— |/ | "'—-'v—*m-—-...,.,.__%m
40 gBm S
S0 dBm 50 dBm
&0 dam -60 dBm
70 dam -70 dBm
Start 1.7 GHz 3003 pts Stop 1.72 GHz ||l start 1.77 GHz 3003 pts Stop 1.79 GHz
purious Emissions [Spurious Emissions
Rangelow | Rangeup | REW | Frequency | Powerabs | RangeUp | REW | Fraguency | Powerabs | ALimi
1700 GHz 1.709 GHz 1,000 MHz 1.70893 GHz -26.96 dém 1.780 Ghz | 100,000 kHz 1.77217 Ghz +.00 dBm o8 38
1709 Sz ALunn ks il 234,18 dn 1,781 GHz 100,000 kkz 1.78001 GHz -35.78 dBm | -22,78 dB
1.710 GHz 100.000 kHz 1.781 GHz 1.730 GHz 1,000 MHz 1.78168 GHz -26.81 dBm -15.81 dB

[ 1

Date: 30.JUN.20M7 21.12:39

Sporton International (KunShan) INC.
TEL : 86-0512-5790-0158

FAX : 86-0512-5790-0958

FCC ID : IHDT56WK1

Page Number 1 A453 of A599
Report Issued Date : Jul. 31, 2017
Report Version : Rev. 01

Report Template No.: BU5-FGLTE Version 1.6



SPORTON LAB.

FCC RF Test Report

Report No. : FG761702-01B

LTE Band 66 / 15MHz / 64QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

(. j

Date: 30 JUN 2017 21:38:40

o )
St = * [
Ref Level O dBm  Offset 500 dB Mode Aute Sweep Ref Level 23,30 dem  Offset 500 d& Mode auto Sweep
SGL Caunt 100/100 SEL Count 100/100
(@1 fvaPwr @1 AvgPwe
20 dbhpitdtock | SPUBIECHYER SRS i m
Line _PURIOUS_|INE_ABS EPURIOUS | INE_ABS PARS ”
10 dem ‘ \
0 dem J ]1
-10 dBm JJ “
20 dBrm J \
| -30 dim A
ﬁ -4ﬁ:‘ B ‘ v
| Al ‘ [\
'J' A T -5 dem A 7 ] e —
AN AN DA LSV e R E—
W =
60 dam e 7 [ W |[150 S, =
70 dBm -70 dm
Start 1.7 GHz 3003 pts Stop 1.725 GHz || ['Start 1.765 GHz 3003 pts Stop 1.79 GHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Freguency | power abs Rangelow | Rangeup | REBW | Fraguency | Ppowerabs |
1.700 GHz 17024 1.000 MHz 1.70#12 GHz -40,32 dém I 1,765 GHE 1.780 GRz | 100,000 kHz 1.77915 GHz 20.16 dBm
1709 5H 17100 ASILEOD kit 170399 GHz +31.95:dBm GHz 1,781 GHz 150,000 kHz 1.78001 Gz 20,87 dém | -16.87 d8
1.710 GHz 1.725 GHz 100.000 kHz 1 _20.60 dim 1.730 GHz 1,000 MHz 1.78601 GHz -40.11 dam -27.11 dB

L1 —

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

L JU

[ 1

Date: 30.JUN.2017 21:34.48

nn]
Spectrum # [_]|7 s ] T
Ref Level 23.30 dém  Offset 5.00 dB Mode Aute Sweep Ref Level 23,30 dem  Offset 5.00 dg Mode auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr 1:AvgPwr
o0 d bl ek PUEIFHECHBEKA8S_ "
Line _§PURIOUS INE_ABS Line _§PURIOUS. INE_ABS PASS
10 dem 10 dBrn
- i B tin T S— v o aﬁﬁ“"‘u—uv-vumw Ay i ) M
0 dBm : i -
| ! \
1 - -1? dBm \\
J.‘ T -2}: dBm L
-30d * I -ﬁu darn \ E
a I S
s \L,.“ e
-4 dam 40 dBm
50 d8m 50 dBm
&0 dam -60 dBm
70 dam -70 dBém
Start 1.7 GHz 3003 pts Stop 1.725 GHz Start 1.765 GHz 3003 pts Stop 1.79 GHz
purious Emissions [Spurious Emissions
__Rangelow | Rangeup REW | Frequency | Powerabs | Rangelow | Rangeup | REW | Fraguency |__Powerabs | ALimi
L7505 1,700 GHz 1,000 MHz -26.60 dBm | (765 G2 1.780 GRz | 100.000 kHz 1766768 GHz 2.27 dim 73 dB
1709 GHz ASILOND kHz 1,781 GHz 150,000 kHz 1,78001 GHz -36.53 dBm
1.710 GHz 100.000 kHz 1.781 GHz 1.730 GHz 1,000 MHz 1.78123 GHz -29.82 dam

Sporton International (KunShan) INC.
TEL : 86-0512-5790-0158

FAX : 86-0512-5790-0958

FCC ID : IHDT56WK1

Page Number

Report Issued Date : Jul. 31, 2017

Report Version

. Rev. 01

1 A454 of A599

Report Template No.: BU5-FGLTE Version 1.6



SPORTON LAB.

FCC RF Test Report

Report No. : FG761702-01B

LTE Band 66 / 20MHz / 64QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

Sy \"E’J El * |
Ref Level O dBm  Offset 500 dB Mode Aute Sweep Ref Level 23,30 dem  Offset 500 d& Mode auto Sweep
SGL Count 100/100 SGL Count 100/100
(@1 fvaPwr @1 AvgPwe
20 gl itec | SPUBJMECHBER SRS " i
Line _PURIOUS_|INE_ABS EPURIOUS | INE_ABS PASS I ‘
10 dBm | \
0 dem |
/)
-10 dem ,f }
\ I \
,J 20 dBrm 4 —
1
| ﬂ
i,' - ‘ 30 dBm i : ‘
\
t f‘ | | !
i I: IH -acfbam ! f
i ! I
/’“J .f\.“ : I! “\ 54 dem ‘ . {‘A“ Nw““:.. /
| — oy { f i T
o, A i e / o —
60 damn e ~ “— [[f 60 cam A ot
s e s LSTN W ST, Y D v v
70 dBm -70 dm
Start 1.7 GHz 3003 pts Stop 1.73 GHz | (|'Start 1.76 GHz 3003 pts Stop 1.79 GHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Freguency | vpowerabs | Rangelow | Rangeup | REBW | Fraguency | Ppowerabs |
1.700 GHz 17024 1.000 MHz 17 -40.12 dém I 1,760 GHE 1.780 GRz | 100,000 kHz 1.77891 GHz 20,33 dBm
1709 Sz 1o LI ki : +30.98. dn 1,780 GHz 1,781 GHz 200,000 kHz 1,78000 GHz -32.75 dBm |
1.710 GHz 1.730 GHz 100.000 kHz 1 20.82 df 1.781 GHz 1.730 GHz 1,000 MHz 1.78100 GHz -41.50 dim

T

1

Date: 30 JUN 2017 222040

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

l G
Spectrum # = ||| = |,‘T'
Ref Level 23.30 dém  Offset 5.00 dB Mode Aute Sweep Ref Level 23,30 dem  Offset 5.00 dg Mode auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr 1:AvgPwr
20 dhritdheck pake IPUE e CHBE S A I
Line _§PURIOUS INE_ABS PARE Line _§PURIOUS. INE_ABS PASS
10 B 10 dBrn
0 dBm - . = —~ — 0 cBms . . —
| AN ]
-10] dBm
| \ [
I l -z? dBm
¢ \
; e / pian
M/ \ f P [ —
-4 dam 40 dBm
50 dBm -50 dBm
50 dam -60 dBm
70 dam -70 dBém
Start 1.7 GHz 3003 pts Stop 1.73 GHz Start 1.76 GHz 3003 pts Stop 1.79 GHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Freguency | vpowerabs | Rangelow | Rangeup | REBW | Fraguency | Ppowerabs |
1.700 GHz 1,708 GHz 1,000 MHz 1,70847 GHz -27.30 dBm I 1,760 GH: 1.780 GRz | 100,000 kriz 1.76624 Ghz 0.94 dBm
1.709 GHz L7i0d 200.000 ki 233,39 g 1,781 GHz 200,000 kHz 1.78004 Gz -35.21dém |
1.710 GHz 100.000 kHz 1.781 GHz 1,730 GHz 1,000 MHz 1.78183 GHz 29,80 dBém -16.80 dB

U

1

Date: 30.JUN.2017 2216.24

Sporton International (KunShan) INC.
TEL : 86-0512-5790-0158

FAX : 86-0512-5790-0958

FCC ID : IHDT56WK1

Page Number 1 A455 of A599
Report Issued Date : Jul. 31, 2017
Report Version : Rev. 01

Report Template No.: BU5-FGLTE Version 1.6





